
WRX SERIES AUGER

PARTS MANUAL

Revised: 04/May/2020



      TUBE COMPONENTS, WRX 8‐31 4

DESCRIPTION PAGE

TABLE OF CONTENTS

      TUBE COMPONENTS, WRX 8‐36 8

      TUBE COMPONENTS, WRX 8‐41 12

      TUBE COMPONENTS, WRX 8‐46 16

      TUBE COMPONENTS, WRX 8‐51 20

      TUBE COMPONENTS, WRX 8‐56 24

      TUBE COMPONENTS, WRX 8‐61 28

      TUBE COMPONENTS, WRX 8‐71 32

      TUBE COMPONENTS, WRX 8‐76 36

      TUBE COMPONENTS, WRX 10‐31 40

      TUBE COMPONENTS, WRX 10‐36 44

      TUBE COMPONENTS, WRX 10‐41 48

      TUBE COMPONENTS, WRX 10‐51 52

      TUBE COMPONENTS, WRX 10‐61 56

      TUBE COMPONENTS, WRX 10‐71 60

      FRAME COMPONENTS, WRX 31 64

      FRAME COMPONENTS, WRX 36 | 41 66

      FRAME COMPONENTS, WRX 46 | 51 68

      FRAME COMPONENTS, WRX 56 | 61 70

      FRAME COMPONENTS, WRX 71 | 76 72

      MD KIT, WRX 31 | 41 (A416) 74

      MD KIT, WRX 36 (A417) 78

      EMD KIT, WRX 31‐41 (A418) 82

      EMD KIT, WRX 46‐76 (A423) 84

      US MOTORS SHIM KIT (A476) 86

      PTO‐SD KIT, WRX 8‐31 (A429) 88

      PTO‐SD KIT, WRX 8‐36 (A430) 90

      PTO‐SD KIT, WRX 8‐41 (A431) 92

      PTO‐SD KIT, WRX 8‐46 (A432) 94

      PTO‐SD KIT, WRX 8‐51 (A433) 96

      PTO‐SD KIT, WRX 8‐56 (A434) 98

      PTO‐SD KIT, WRX 8‐61 (A435) 100

      PTO‐SD KIT, WRX 8‐71 (A436) 102

      PTO‐SD KIT, WRX 8‐76 (A444) 104

      PTO‐SD KIT, WRX 10‐31 (A419) 106

      PTO‐SD KIT, WRX 10‐36 (A420) 108



      PTO‐SD KIT, WRX 10‐41 (A421) 110

DESCRIPTION PAGE

TABLE OF CONTENTS

      PTO‐SD KIT, WRX 10‐51 (A424) 112

      PTO‐SD KIT, WRX 10‐61 (A425) 114

      PTO‐SD KIT, WRX 10‐71 (A426) 116

      PTO‐BD KIT, WRX 8‐31 (A472YL) 118

      PTO‐BD KIT, WRX 8‐36 (A460YL) 122

      PTO‐BD KIT, WRX 8‐41 (A461YL) 126

      PTO‐BD KIT, WRX 8‐46 (A462YL) 130

      PTO‐BD KIT, WRX 8 | 10‐51 (A463YL) 134

      PTO‐BD KIT, WRX 10‐31 (A473YL) 138

      PTO‐BD KIT, WRX 10‐36 (A464YL) 142

      PTO‐BD KIT, WRX 10‐41 (A465YL) 146

      HYDRAULIC DRIVE KIT, WRX 8‐31 | 36 | 41 (A428) 150

      HYDRAULIC DRIVE KIT, WRX 10‐31 | 36 | 41 (A422) 152

      SPEED REDUCER KIT (A443) 154

      CASTER WHEEL KIT (A456) 156

      3 ft EXTENSION KIT, WRX10 (A442YL) 158

      GEARBOX (29676) 160

      PTO SHAFT (19806) 162



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐3
1

4 1

10

11

11

12

13

13

13

14

15

16

17

18

19

2

20

21

22

23

24

25

26

27

28

29

3

30

31

32

33

34
34

35

3637

38

39

4

40

41

42

43

43

44

45

45

46

47

48

49

49

5

50

51

52

53

54

54

54

55

55

55

55

55

55

56

57

6
7

8

9



TUBE COMPONENTS, WRX 8‐31

5

DESCRIPTIONPART NO.ITEM
1 200509YL UPPER TUBE BDL
2 200993YL LOWER TUBE BUNDLE
3 200508YL UPPER TUBE ONLY
4 200991YL LOWER TUBE ONLY
5 200475 UPPER FLIGHT
6 10‐29731 LWR FLIGHT W/INTAKE FLGHT
7 10‐18920 Boot flight section
8 10‐17160 OIL COVER, HEAD
9 10‐17179 3/8 OIL BATH PLUG
10 10‐24382 IDLER SPROCKET SPACER
11 10‐23250 FLANGE BEARING HANGER BRACKET
12 10‐23268 DS GUARD HANGER BRKT, LWR
13 10‐23614 UPPER DS GUARD, 57‐3/4"
14 10‐23828 LOWER DRIVE SHAFT COVER
15 10‐23617 SHIELD STOP, UPPER
16 10‐23827 UPPER DRIVESHAFT
17 10‐23181 80B18 X 1  SPROCKET
18 10‐23180 80B12 X 1‐1/4  SPROCKET
19 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
20 10‐19323 #80 CONNECTOR LINK (HEAVY)
21 10‐17123 CLEVIS
22 10‐18763 J TRACK SHOE
23 10‐29306 SPOUT, 8 INCH ROLLED
24 10‐19460 HALF CLAMP
25 10‐29726 INTAKE W/SHIELD,BUSHG
26 10‐19149 1" BUSHING
27 10‐18762 J TRACK STOP
28 10‐19152 WINCH & HANDLE
29 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
30 200477 80X9T 1/2 BORE IDLER SPROCKET
31 10‐18822 J31 WINCH CABLE
32 10‐18691 1‐1/4 WOOD BEARING
33 10‐19567 BEARING, 1‐1/4 PILLOW
34 10‐18695 1‐1/4" FLANGE, 2‐HOLE
35 10‐19147 1/4" CABLE CLAMP
36 10‐17181 CLEVIS PIN
37 10‐17383 3610 GRIP CLIP
38 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
39 10‐19606 KEY, 1/4" X 1‐1/2" SQ
40 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
41 10‐17401 1/2" FLAT WASHER PLTD
42 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
43 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
44 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
45 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
46 10‐19545 7/16" X 2‐1/4" NC BOLT GR 8 PLTD
47 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
48 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
49 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
50 10‐17747 7/16" X 2‐1/2" NC BOLT GR 8 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐3
1

6 1

10

11

11

12

13

13

13

14

15

16

17

18

19

2

20

21

22

23

24

25

26

27

28

29

3

30

31

32

33

34
34

35

3637

38

39

4

40

41

42

43

43

44

45

45

46

47

48

49

49

5

50

51

52

53

54

54

54

55

55

55

55

55

55

56

57

6
7

8

9



TUBE COMPONENTS, WRX 8‐31

7

DESCRIPTIONPART NO.ITEM
51 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
52 10‐17182 7/16 TRACK WASHER
53 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
54 10‐19596 3/8" SERRATED FLANGE NUT
55 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
56 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
57 10‐29118 SETSCREW, 3/8" X 3/4" GR 8 SQ HEAD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐3
6

8 1

10

11

11

12

13

13

13

13

14

15

16

17

18

19

2

20

21

22

23

24

25

26

27

28

29

3

30

31
31

3233 34

35

36

37

38

39

4

40

41

41

42

42

43

44

45

46

47

48

49

5

50

51

52
52

52

52

52

52

53

53

54

55

55

55

56

57

6
7

8

9



TUBE COMPONENTS, WRX 8‐36

9

DESCRIPTIONPART NO.ITEM
1 200520YL UPPER TUBE BDL
2 200518YL LOWER TUBE BDL
3 200519YL UPPER TUBE ONLY
4 200517YL LOWER TUBE ONLY
5 200475 UPPER FLIGHT
6 10‐29732 LWR FLIGHT W/INTAKE FLGHT
7 10‐18920 BOOT FLIGHT SECTION
8 10‐17160 OIL COVER, HEAD
9 10‐17179 3/8 OIL BATH PLUG
10 10‐24382 IDLER SPROCKET SPACER
11 10‐23250 FLANGE BEARING HANGER BRACKET
12 10‐23268 DS GUARD HANGER BRKT, LWR
13 10‐23614 UPPER DS GUARD, 57‐3/4"
14 10‐24235 LOWER DS GUARD 29‐1/2"
15 10‐23617 SHIELD STOP, UPPER
16 10‐24236 UPPER DRIVESHAFT
17 10‐23181 80B18 X 1  SPROCKET
18 10‐23180 80B12 X 1‐1/4  SPROCKET
19 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
20 10‐17123 CLEVIS
21 10‐18763 TRACK SHOE
22 10‐29306 SPOUT, 8 INCH ROLLED
23 10‐19460 HALF CLAMP
24 10‐29726 INTAKE W/SHIELD,BUSHG
25 10‐19149 1" BUSHING
26 10‐18762 TRACK STOP
27 10‐19152 WINCH & HANDLE
28 200477 80X9T 1/2 BORE IDLER SPROCKET
29 10‐18691 1‐1/4 WOOD BEARING
30 10‐19567 BEARING, 1‐1/4 PILLOW
31 10‐18695 1‐1/4" FLANGE, 2‐HOLE
32 10‐19147 1/4" CABLE CLAMP
33 10‐17383 3610 GRIP CLIP
34 10‐17181 CLEVIS PIN
35 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
36 10‐19606 KEY, 1/4" X 1‐1/2" SQ
37 10‐19248 WINCH CABLE
38 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
39 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
40 10‐19323 #80 CONNECTOR LINK (HEAVY)
41 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
42 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
43 10‐19545 7/16" X 2‐1/4" NC BOLT GR 8 PLTD
44 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
45 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
46 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
47 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
48 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
49 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
50 10‐17182 7/16 TRACK WASHER



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐3
6

1
0 1

10

11

11

12

13

13

13

13

14

15

16

17

18

19

2

20

21

22

23

24

25

26

27

28

29

3

30

31
31

3233 34

35

36

37

38

39

4

40

41

41

42

42

43

44

45

46

47

48

49

5

50

51

52
52

52

52

52

52

53

53

54

55

55

55

56

57

6
7

8

9



TUBE COMPONENTS, WRX 8‐36

11

DESCRIPTIONPART NO.ITEM
51 10‐17401 1/2" FLAT WASHER PLTD
52 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
53 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
54 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
55 10‐19596 3/8" SERRATED FLANGE NUT
56 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
57 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐4
1

1
2 1

10

11

11

12

13

13

13

13

13

14

15

16

17

18

19

2

20

2122

23

24

25

26

27

28

29

3

30

31

32

33

34

35
35

363738
39

4

40

4040

41

42

42

43

44

45

46

46

47

47

48

49

5

50

51

52

53

54

55

56

57

57

57

58

58

58

58

58

58

59

59

6

7

8

9



TUBE COMPONENTS, WRX 8‐41

13

DESCRIPTIONPART NO.ITEM
1 200514YL UPPER TUBE BDL
2 200523YL LOWER TUBE BDL
3 200521YL UPPER TUBE ONLY
4 200522YL LOWER TUBE ONLY
5 200475 UPPER FLIGHT
6 10‐29733 LWR FLIGHT W/INTAKE FL
7 10‐18920 BOOT FLIGHT SECTION
8 10‐17160 OIL COVER, HEAD
9 10‐17179 3/8 OIL BATH PLUG
10 10‐24382 IDLER SPROCKET SPACER
11 10‐23250 FLANGE BEARING HANGER BRACKET
12 10‐23268 DS GUARD HANGER BRKT, LWR
13 10‐23614 UPPER DS GUARD, 57‐3/4"
14 10‐23246 LOWER DS GUARD 7‐7/8"
15 10‐23617 SHIELD STOP, UPPER
16 10‐23184 MIDDLE DS
17 10‐29736 UPPER SHORT DRIVESHAFT
18 10‐23181 80B18 X 1  SPROCKET
19 10‐23180 80B12 X 1‐1/4  SPROCKET
20 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
21 10‐19323 #80 CONNECTOR LINK (HEAVY)
22 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
23 10‐17123 CLEVIS
24 10‐18763 TRACK SHOE
25 10‐29306 SPOUT, 8 INCH ROLLED
26 10‐19460 HALF CLAMP
27 10‐29726 INTAKE W/SHIELD,BUSHG
28 10‐19149 1" BUSHING
29 10‐18762 TRACK STOP
30 10‐19152 WINCH & HANDLE
31 200477 80X9T 1/2 BORE IDLER SPROCKET
32 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
33 10‐18691 1‐1/4 WOOD BEARING
34 10‐19567 BEARING, 1‐1/4 PILLOW
35 10‐18695 1‐1/4" FLANGE, 2‐HOLE
36 10‐19147 1/4" CABLE CLAMP
37 10‐17181 CLEVIS PIN
38 10‐17383 3610 GRIP CLIP
39 10‐18823 WINCH CABLE
40 10‐19606 KEY, 1/4" X 1‐1/2" SQ
41 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
42 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
43 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
44 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
45 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
46 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
47 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
48 10‐19545 7/16" X 2‐1/4" NC BOLT GR 8 PLTD
49 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
50 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐4
1

1
4 1

10

11

11

12

13

13

13

13

13

14

15

16

17

18

19

2

20

2122

23

24

25

26

27

28

29

3

30

31

32

33

34

35
35

363738
39

4

40

4040

41

42

42

43

44

45

46

46

47

47

48

49

5

50

51

52

53

54

55

56

57

57

57

58

58

58

58

58

58

59

59

6

7

8

9



TUBE COMPONENTS, WRX 8‐41

15

DESCRIPTIONPART NO.ITEM
51 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
52 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
53 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
54 10‐17182 7/16 TRACK WASHER
55 10‐17401 1/2" FLAT WASHER PLTD
56 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
57 10‐19596 3/8" SERRATED FLANGE NUT
58 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
59 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐4
6

1
6

1

10

11

11

12

13

13

13

13

13

13

14

15

16

17

18

19

2

20

2122

23

24

25

26

27

28

29

3

30

31

32

3232

33

34

35
35

36

36

3738

39

4

40

4040

41

42

42

42

43

44

45

46

47

48

49

5

50
51

52

53

54

55

56

57

57

57

58

58

58

58

58

58

58

58

58

59

59

59

6

60

61

62

63

64

64

65
65

65

65

65

66

67

68

7

8

9



TUBE COMPONENTS, WRX 8‐46

17

DESCRIPTIONPART NO.ITEM
1 200514YL UPPER TUBE BUNDLE
2 200576YL LOWER TUBE BUNDLE
3 200521YL UPPER TUBE ONLY
4 200577YL LWR TUBE ONLY
5 200475 UPPER FLIGHT
6 10‐29734 LWR FLIGHT W/INTAKE FL
7 10‐18920 BOOT FLIGHT SECTION
8 10‐17160 OIL COVER, HEAD
9 10‐17179 3/8 OIL BATH PLUG
10 10‐24382 IDLER SPROCKET SPACER
11 10‐23250 FLANGE BEARING HANGER BRACKET
12 10‐23268 DS GUARD HANGER BRKT, LWR, STX2/XTA
13 10‐23614 UPPER DS GUARD, 57‐3/4"
14 10‐23828 LOWER DRIVE SHAFT COVER
15 10‐23617 SHIELD STOP, UPPER
16 10‐23184 MIDDLE DS
17 10‐29736 UPPER SHORT DRIVESHAFT
18 10‐23181 80B18 X 1  SPROCKET
19 10‐23180 80B12 X 1‐1/4  SPROCKET
20 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
21 10‐19323 #80 CONNECTOR LINK (HEAVY)
22 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
23 10‐17123 CLEVIS
24 10‐17203 TRACK SHOE
25 10‐29306 SPOUT, 8 INCH ROLLED
26 10‐19460 W80 HALF CLAMP 10716
27 10‐29726 INTAKE W/SHIELD,BUSHG
28 10‐19149 P245 ‐ 14MOD POROUS BRONZE BUSHING
29 10‐18762 TRACK STOP
30 10‐19152 WINCH & HANDLE
31 200477 80X9T 1/2 BORE IDLER SPROCKET
32 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
33 10‐18691 1‐1/4 WOOD BEARING
34 10‐19567 BEARING, 1‐1/4 PILLOW
35 10‐18695 1‐1/4" FLANGE, 2‐HOLE
36 10‐19147 1/4" CABLE CLAMP
37 10‐17181 CLEVIS PIN
38 10‐17383 3610 GRIP CLIP
39 10‐18824 WINCH CABLE
40 10‐19606 KEY, 1/4" X 1‐1/2" SQ
41 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
42 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
43 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
44 10‐18828 J208‐41 DRIVESHAFT, 7'1/2
45 10‐27960 TRUSS CABLE ANCHOR BT
46 10‐27863 CABLE ANCHOR
47 10‐19324 REGULAR TRUSS BRACKET
48 10‐18825 J46 TRUSS CABLE 4504070
49 10‐19119 DRIVESHAFT CONNECTOR
50 10‐19333 5/16" CABLE CLAMP (YELLOW ZINC)



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐4
6

1
8

1

10

11

11

12

13

13

13

13

13

13

14

15

16

17

18

19

2

20

2122

23

24

25

26

27

28

29

3

30

31

32

3232

33

34

35
35

36

36

3738

39

4

40

4040

41

42

42

42

43

44

45

46

47

48

49

5

50
51

52

53

54

55

56

57

57

57

58

58

58

58

58

58

58

58

58

59

59

59

6

60

61

62

63

64

64

65
65

65

65

65

66

67

68

7

8

9



TUBE COMPONENTS, WRX 8‐46

19

DESCRIPTIONPART NO.ITEM
51 10‐19331 1/2" EYE BOLT PLTD
52 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
53 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
54 10‐17182 7/16 TRACK WASHER
55 10‐17401 1/2" FLAT WASHER PLTD
56 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
57 10‐19596 3/8" SERRATED FLANGE NUT
58 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
59 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
60 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
61 10‐19602 1/2" NC HEX NUT PLTD
62 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
63 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
64 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
65 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
66 10‐19545 7/16" X 2‐1/4" NC BOLT GR 8 PLTD
67 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
68 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐5
1

2
0

1

10

11

12

13

14

15

16

17

17
18

19

19

2

20

21

22

23

24

24

24

24

24

24

24

25

26

27

28

29

3

30

3030

31

32

33

34

35

36

3738
38

39

4

40

41

42

43

43

43

44

45

46

46

47

48

49
49

49

49

49
5

50

51

52

53

54

55

56

57

57
57

57

57

57

57

57

57

59

59

59

6

60

61

62

6364

65

66

67

6767

68

69

69

69

7

8

9



TUBE COMPONENTS, WRX 8‐51

21

DESCRIPTIONPART NO.ITEM
1 200579YL LOWER TUBE BUNDLE
2 200514YL UPPER TUBE BUNDLE
3 200578YL LWR TUBE ONLY
4 200521YL UPPER TUBE ONLY
5 200475 UPPER FLIGHT
6 10‐29735 LWR FLIGHT W/INTAKE FL
7 10‐29726 INTAKE W/SHIELD,BUSHG
8 10‐18920 BOOT FLIGHT SECTION
9 10‐17160 OIL COVER, HEAD
10 10‐17179 3/8 OIL BATH PLUG
11 10‐19152 WINCH AND HANDLE
12 10‐23617 SHIELD STOP, UPPER
13 10‐18762 TRACK STOP
14 10‐17203 TRACK SHOE
15 10‐29306 SPOUT, 8 INCH ROLLED
16 10‐19323 #80 CONNECTOR LINK (HEAVY)
17 10‐19147 1/4" CABLE CLAMP
18 10‐19567 BEARING, 1‐1/4 PILLOW
19 10‐23250 FLANGE BEARING HANGER BRACKET
20 10‐19333 5/16" CABLE CLAMP (YELLOW ZINC)
21 10‐23268 DS GUARD HANGER BRKT, LWR
22 10‐29736 UPPER SHORT DRIVESHAFT
23 10‐23248 LOWER DS GUARD 20‐7/8"
24 10‐23614 UPPER DS GUARD, 57‐3/4"
25 200501 LOWER DS WELD'T
26 10‐23184 MIDDLE DS
27 10‐19324 REGULAR TRUSS BRACKET
28 10‐27960 TRUSS CABLE ANCHOR BT
29 10‐27863 CABLE ANCHOR
30 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
31 10‐18825 J46 TRUSS CABLE 4504070
32 10‐17123 CLEVIS
33 10‐17181 CLEVIS PIN
34 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
35 10‐19460 W80 HALF CLAMP 10716
36 10‐17383 3610 GRIP CLIP
37 10‐18691 1‐1/4 WOOD BEARING
38 10‐18695 1‐1/4" FLANGE, 2‐HOLE
39 10‐18824 WINCH CABLE
40 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
41 10‐19119 DRIVESHAFT CONNECTOR
42 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
43 10‐19596 3/8" SERRATED FLANGE NUT
44 10‐19149 P245 ‐ 14MOD POROUS BRONZE BUSHING
45 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
46 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
47 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
48 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
49 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
50 10‐19545 7/16" X 2‐1/4" NC BOLT GR 8 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐5
1

2
2

1

10

11

12

13

14

15

16

17

17
18

19

19

2

20

21

22

23

24

24

24

24

24

24

24

25

26

27

28

29

3

30

3030

31

32

33

34

35

36

3738
38

39

4

40

41

42

43

43

43

44

45

46

46

47

48

49
49

49

49

49
5

50

51

52

53

54

55

56

57

57
57

57

57

57

57

57

57

59

59

59

6

60

61

62

6364

65

66

67

6767

68

69

69

69

7

8

9



TUBE COMPONENTS, WRX 8‐51

23

DESCRIPTIONPART NO.ITEM
51 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
52 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
53 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
54 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
55 10‐19331 1/2" EYE BOLT PLTD
56 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
57 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
59 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
60 10‐19602 1/2" NC HEX NUT PLTD
61 10‐17401 1/2" FLAT WASHER PLTD
62 10‐17182 7/16 TRACK WASHER
63 10‐24382 IDLER SPROCKET SPACER
64 200477 80X9T 1/2 BORE IDLER SPROCKET
65 10‐23180 80B12 X 1‐1/4  SPROCKET
66 10‐23181 80B18 X 1  SPROCKET
67 10‐19606 KEY, 1/4" X 1‐1/2" SQ
68 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
69 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐5
6

2
4

1

10

11

12
13

14

14

15

16

16

16

16

16

16

16

16

17

18

19

2

20

21

22

23

2425

26

27

28

29

3

30

31

32

32

33

34

35

35

35

36

37

38
38

39

3939

39

4

40

41

42

43

4343

44

45

45

45

46

47

48

49

5

50

50

51

52

53
54

55

56

57

57

58

59

6

60

60

60

61

61

61

61

61

61

61

61

61

61

61

61

61

62

62

62

63

64

65

66

67

67

68

68

68
68

68

68

68

68 69

69

7

70

71

8

9



TUBE COMPONENTS, WRX 8‐56

25

DESCRIPTIONPART NO.ITEM
1 200514YL UPPER TUBE BUNDLE
2 200527YL MIDDLE TUBE BUNDLE
3 200993YL LOWER TUBE BUNDLE
4 200521YL UPPER TUBE ONLY
5 200526YL MIDDLE TUBE ONLY
6 200991YL LOWER TUBE ONLY
7 200475 UPPER FLIGHT
8 10‐19552 W80 MIDDLE FLIGHT SECTION
9 10‐29731 LWR FLIGHT W/INTAKE FLGHT
10 10‐18920 MK80 BOOT FLIGHT SECTION
11 10‐17160 OIL COVER, HEAD
12 10‐17179 3/8 OIL BATH PLUG
13 10‐24382 IDLER SPROCKET SPACER
14 10‐23250 FLANGE BEARING HANGER BRACKET
15 10‐23268 DS GUARD HANGER BRKT, LWR
16 10‐23614 UPPER DS GUARD, 57‐3/4"
17 200503YL MID DRIVE SHAFT GUARD, 42‐1/8", YELLOW
18 10‐23617 SHIELD STOP, UPPER
19 10‐23184 MIDDLE DS
20 10‐29736 UPPER SHORT DRIVESHAFT
21 10‐23181 80B18 X 1  SPROCKET
22 10‐23180 80B12 X 1‐1/4  SPROCKET
23 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
24 10‐19323 #80 CONNECTOR LINK (HEAVY)
25 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
26 10‐17123 CLEVIS
27 10‐17203 TRACK SHOE
28 10‐29306 SPOUT, 8 INCH ROLLED
29 10‐19460 W80 HALF CLAMP 10716
30 10‐29726 INTAKE W/SHIELD,BUSHG
31 10‐19149 P245 ‐ 14MOD POROUS BRONZE BUSHING
32 10‐18762 J TRACK STOP
33 10‐19569 WINCH AND HANDLE
34 200477 80X9T 1/2 BORE IDLER SPROCKET
35 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
36 10‐18691 1‐1/4 WOOD BEARING
37 10‐19567 BEARING, 1‐1/4 PILLOW
38 10‐18695 1‐1/4" FLANGE, 2‐HOLE
39 10‐19147 1/4" CABLE CLAMP
40 10‐17181 CLEVIS PIN
41 10‐17383 3610 GRIP CLIP
42 10‐19252 W56‐61 CABLE
43 10‐19606 KEY, 1/4" X 1‐1/2" SQ
44 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
45 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
46 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
47 200569 MIDDLE DRIVE SHAFT
48 10‐27960 TRUSS CABLE ANCHOR BT
49 10‐27863 CABLE ANCHOR
50 10‐19324 REGULAR TRUSS BRACKET



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐5
6

2
6

1

10

11

12
13

14

14

15

16

16

16

16

16

16

16

16

17

18

19

2

20

21

22

23

2425

26

27

28

29

3

30

31

32

32

33

34

35

35

35

36

37

38
38

39

3939

39

4

40

41

42

43

4343

44

45

45

45

46

47

48

49

5

50

50

51

52

53
54

55

56

57

57

58

59

6

60

60

60

61

61

61

61

61

61

61

61

61

61

61

61

61

62

62

62

63

64

65

66

67

67

68

68

68
68

68

68

68

68 69

69

7

70

71

8

9



TUBE COMPONENTS, WRX 8‐56

27

DESCRIPTIONPART NO.ITEM
51 10‐28898 TRUSS/MKF71 LIFT CABLE
52 10‐19119 DRIVESHAFT CONNECTOR
53 10‐19333 5/16" CABLE CLAMP (YELLOW ZINC)
54 10‐19331 1/2" EYE BOLT PLTD
55 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
56 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
57 10‐17182 7/16 TRACK WASHER
58 10‐17401 1/2" FLAT WASHER PLTD
59 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
60 10‐19596 3/8" SERRATED FLANGE NUT
61 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
62 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
63 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
64 10‐19602 1/2" NC HEX NUT PLTD
65 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
66 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
67 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
68 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
69 10‐19545 7/16" X 2‐1/4" NC BOLT GR 8 PLTD
70 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
71 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐6
1

2
8

1

10

11

12

13

14

15

16

16

17

18

19

2

20

2020

20
21

22

22

23

24

25

26

27

27

27

27

27

27

27

27

28

29

3

30

30

31

32 33

33

33

35

36

37

38

39

4

40

41
41

42

43

44

45

46

46

46

47

4849

5

50

51

52

5252

53

54

54

54

55

56

57

58

59

6

60

61

61
61

61

61

61

61

61

61

61
61

61

62

62

62

63

64

65

65

66

67

67

68

697

70

70

70

70

70

70

70

71

71

72

8

9



TUBE COMPONENTS, WRX 8‐61

29

DESCRIPTIONPART NO.ITEM
1 200514YL UPPER TUBE BUNDLE
2 200521YL UPPER TUBE ONLY
3 200527YL MIDDLE TUBE BUNDLE
4 200526YL MIDDLE TUBE ONLY
5 200529YL LOWER TUBE BUNDLE
6 200528YL LOWER TUBE ONLY
7 200475 UPPER FLIGHT
8 10‐19552 W80 MIDDLE FLIGHT SECTION
9 10‐29732 LWR FLIGHT W/INTAKE FLGHT
10 10‐17160 OIL COVER, HEAD
11 10‐29726 INTAKE W/SHIELD,BUSHG
12 10‐17179 3/8 OIL BATH PLUG
13 10‐18920 BOOT FLIGHT
14 10‐19569 WINCH AND HANDLE
15 10‐23617 SHIELD STOP, UPPER
16 10‐18762 TRACK STOP
17 10‐17203 TRACK SHOE
18 10‐29306 SPOUT, 8 INCH ROLLED
19 10‐19323 #80 CONNECTOR LINK (HEAVY)
20 10‐19147 1/4" CABLE CLAMP
21 10‐19567 BEARING, 1‐1/4 PILLOW
22 10‐23250 FLANGE BEARING HANGER BRACKET
23 10‐19333 5/16" CABLE CLAMP (YELLOW ZINC)
24 10‐23268 DS GUARD HANGER BRKT, LWR
25 10‐29736 UPPER SHORT DRIVESHAFT
26 200503YL MID DRIVE SHAFT GUARD, 42‐1/8", YELLOW
27 10‐23614 UPPER DS GUARD, 57‐3/4"
28 200569 MIDDLE DRIVE SHAFT
29 10‐23184 MIDDLE DS
30 10‐19324 REGULAR TRUSS BRACKET
31 10‐27960 TRUSS CABLE ANCHOR BT
32 10‐27863 CABLE ANCHOR
33 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
35 10‐17123 WR CLEVIS
36 10‐17181 CLEVIS PIN
37 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
38 10‐19460 W80 HALF CLAMP 10716
39 10‐17383 3610 GRIP CLIP
40 10‐19149 P245 ‐ 14MOD POROUS BRONZE BUSHING
41 10‐18695 1‐1/4" FLANGE, 2‐HOLE
42 10‐19252 W56‐61 CABLE
43 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
44 10‐19119 DRIVESHAFT CONNECTOR
45 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐28898 TRUSS/MKF71 LIFT CABLE
48 10‐24382 IDLER SPROCKET SPACER
49 200477 80X9T 1/2 BORE IDLER SPROCKET
50 10‐23180 80B12 X 1‐1/4  SPROCKET
51 10‐23181 80B18 X 1  SPROCKET



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐6
1

3
0

1

10

11

12

13

14

15

16

16

17

18

19

2

20

2020

20
21

22

22

23

24

25

26

27

27

27

27

27

27

27

27

28

29

3

30

30

31

32 33

33

33

35

36

37

38

39

4

40

41
41

42

43

44

45

46

46

46

47

4849

5

50

51

52

5252

53

54

54

54

55

56

57

58

59

6

60

61

61
61

61

61

61

61

61

61

61
61

61

62

62

62

63

64

65

65

66

67

67

68

697

70

70

70

70

70

70

70

71

71

72

8

9



TUBE COMPONENTS, WRX 8‐61

31

DESCRIPTIONPART NO.ITEM
52 10‐19606 KEY, 1/4" X 1‐1/2" SQ
53 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
54 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
55 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
56 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
57 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
58 10‐19331 1/2" EYE BOLT PLTD
59 10‐18691 1‐1/4 WOOD BEARING
60 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
61 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
62 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
63 10‐19602 1/2" NC HEX NUT PLTD
64 10‐17401 1/2" FLAT WASHER PLTD
65 10‐17182 7/16 TRACK WASHER
66 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
67 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
68 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
69 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
70 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
71 10‐19545 7/16" X 2‐1/4" NC BOLT GR 8 PLTD
72 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐7
1

3
2

1

10

11

12

13

14

15

16

17

17

18

19

2

20

21

2121

21 22

23

23

24

25

26

27

28

28

28

28

28

28

28

28

28

28

29

3

30

30

30

31

32

33

34

35

35

35

3637

38

39

4

40

41

42

43
43

44

45

46

47

48

49

49

49
5

50

5152

53

54

55

5555

56

57

57

57

58

59

6

60

61

62

63

64
64

64

6464

64

64

64

64

64

64

64

64

64

65

65

65

66

67

68

68

69

7

70

70

71

72

73

73 73
73

73

73

73

73

73
74

74

8

9



TUBE COMPONENTS, WRX 8‐71

33

DESCRIPTIONPART NO.ITEM
1 200514YL UPPER TUBE BUNDLE
2 200521YL UPPER TUBE ONLY
3 200583YL MIDDLE TUBE BUNDLE
4 200582YL MIDDLE TUBE ONLY
5 200581YL LOWER TUBE BUNDLE
6 200580YL LOWER TUBE ONLY
7 200475 UPPER FLIGHT
8 10‐19552 W80 MIDDLE FLIGHT SECTION
9 10‐29734 LWR FLIGHT W/INTAKE FLGHT
10 10‐18920 MK80 BOOT FLIGHT SECTION
11 200502 MIDDLE DRIVE SHAFT
12 10‐17160 OIL COVER, HEAD
13 10‐29726 INTAKE W/SHIELD,BUSHG
14 10‐17179 3/8 OIL BATH PLUG
15 10‐19569 WINCH AND HANDLE
16 10‐23617 SHIELD STOP, UPPER
17 10‐18762 TRACK STOP
18 10‐17203 TRACK SHOE
19 10‐29306 SPOUT, 8 INCH ROLLED
20 10‐19323 #80 CONNECTOR LINK (HEAVY)
21 10‐19147 1/4" CABLE CLAMP
22 10‐19567 BEARING, 1‐1/4 PILLOW
23 10‐23250 FLANGE BEARING HANGER BRACKET
24 10‐19333 5/16" CABLE CLAMP (YELLOW ZINC)
25 10‐23268 DS GUARD HANGER BRKT, LWR
26 10‐29736 UPPER SHORT DRIVESHAFT
27 10‐23248 LOWER DS GUARD 20‐7/8"
28 10‐23614 UPPER DS GUARD, 57‐3/4"
29 10‐23184 MIDDLE DS
30 10‐19324 REGULAR TRUSS BRACKET
31 10‐19325 TRUSS BRACKET
32 10‐27960 TRUSS CABLE ANCHOR BT
33 200507YL WIDE CABLE ANCHOR
34 10‐27863 CABLE ANCHOR
35 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
36 10‐19149 P245 ‐ 14MOD POROUS BRONZE BUSHING
37 10‐17123 CLEVIS
38 10‐17181 CLEVIS PIN
39 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
40 10‐19460 W80 HALF CLAMP 10716
41 10‐17383 3610 GRIP CLIP
42 10‐19331 1/2" EYE BOLT PLTD
43 10‐18695 1‐1/4" FLANGE, 2‐HOLE
44 10‐17380 TRUSS/MK91 LIFT CABLE
45 10‐19253 W71 CABLE
46 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
47 10‐19119 DRIVESHAFT CONNECTOR
48 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
49 10‐19596 3/8" SERRATED FLANGE NUT
50 10‐27965 TRUSS CABLE



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐7
1

3
4

1

10

11

12

13

14

15

16

17

17

18

19

2

20

21

2121

21 22

23

23

24

25

26

27

28

28

28

28

28

28

28

28

28

28

29

3

30

30

30

31

32

33

34

35

35

35

3637

38

39

4

40

41

42

43
43

44

45

46

47

48

49

49

49
5

50

5152

53

54

55

5555

56

57

57

57

58

59

6

60

61

62

63

64
64

64

6464

64

64

64

64

64

64

64

64

64

65

65

65

66

67

68

68

69

7

70

70

71

72

73

73 73
73

73

73

73

73

73
74

74

8

9



TUBE COMPONENTS, WRX 8‐71

35

DESCRIPTIONPART NO.ITEM
51 10‐24382 IDLER SPROCKET SPACER
52 200477 80X9T 1/2 BORE IDLER SPROCKET
53 10‐23180 80B12 X 1‐1/4  SPROCKET
54 10‐23181 80B18 X 1  SPROCKET
55 10‐19606 KEY, 1/4" X 1‐1/2" SQ
56 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
57 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
58 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
59 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
60 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
61 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
62 10‐18691 1‐1/4 WOOD BEARING
63 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
64 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
65 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
66 10‐19602 1/2" NC HEX NUT PLTD
67 10‐17401 1/2" FLAT WASHER PLTD
68 10‐17182 7/16 TRACK WASHER
69 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
70 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
71 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
72 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
73 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
74 10‐19545 7/16" X 2‐1/4" NC BOLT GR 8 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐7
6

3
6

1

10

11

12

13

14

15

16

17

17

18

19

2

20

21

2121

21 22

23

23

24

26

27

28

28

28

28

28

28

28

28

28

28

29

3

30

30

30

31

32

33

34

35

35

35

36
37

38

39

4

40

41

42

43
43

44

45

46

47

48

49

49

49

5

50

5152

53

54

55

5555

56

57

57

57

58

59

6

60

61

62

63

64

64

64

6464

64

64

64

64

6464

64

64

64

65

65

65

66

67

68

68

69

7

70

70

71

73

73 73
73

73

73

73

73

73 74

74

75

76

8

9



TUBE COMPONENTS, WRX 8‐76

37

DESCRIPTIONPART NO.ITEM
1 200514YL UPPER TUBE BUNDLE
2 200521YL UPPER TUBE ONLY
3 200583YL MIDDLE TUBE BUNDLE
4 200582YL MIDDLE TUBE ONLY
5 200757YL LOWER TUBE BUNDLE
6 200756YL LOWER TUBE ONLY
7 200475 UPPER FLIGHT
8 10‐19552 W80 MIDDLE FLIGHT SECTION
9 10‐29735 LWR FLIGHT W/INTAKE FLGHT
10 10‐18920 MK80 BOOT FLIGHT SECTION
11 200502 MIDDLE DRIVE SHAFT
12 10‐17160 OIL COVER, HEAD
13 10‐29726 INTAKE W/SHIELD,BUSHG
14 10‐17179 3/8 OIL BATH PLUG
15 10‐19569 WINCH AND HANDLE
16 10‐23617 SHIELD STOP, UPPER
17 10‐18762 TRACK STOP
18 10‐17203 TRACK SHOE
19 10‐29306 SPOUT, 8 INCH ROLLED
20 10‐19323 #80 CONNECTOR LINK (HEAVY)
21 10‐19147 1/4" CABLE CLAMP
22 10‐19567 BEARING, 1‐1/4 PILLOW
23 10‐23250 FLANGE BEARING HANGER BRACKET
24 10‐19333 5/16" CABLE CLAMP (YELLOW ZINC)
26 10‐29736 UPPER SHORT DRIVESHAFT
27 10‐23248 LOWER DS GUARD 20‐7/8"
28 10‐23614 UPPER DS GUARD, 57‐3/4"
29 10‐23184 MIDDLE DS
30 10‐19324 REGULAR TRUSS BRACKET
31 10‐19325 TRUSS BRACKET
32 10‐27960 TRUSS CABLE ANCHOR BT
33 200507YL WIDE CABLE ANCHOR
34 10‐27863 CABLE ANCHOR
35 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
36 10‐19149 P245 ‐ 14MOD POROUS BRONZE BUSHING
37 10‐17123 CLEVIS
38 10‐17181 CLEVIS PIN
39 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
40 10‐19460 W80 HALF CLAMP 10716
41 10‐17383 3610 GRIP CLIP
42 10‐19331 1/2" EYE BOLT PLTD
43 10‐18695 1‐1/4" FLANGE, 2‐HOLE
44 10‐17380 TRUSS/MK91 LIFT CABLE
45 10‐19253 W71 CABLE
46 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
47 10‐19119 DRIVESHAFT CONNECTOR
48 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
49 10‐19596 3/8" SERRATED FLANGE NUT
50 10‐17042 TRUSS CABLE
51 10‐24382 IDLER SPROCKET SPACER



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 8
‐7
6

3
8

1

10

11

12

13

14

15

16

17

17

18

19

2

20

21

2121

21 22

23

23

24

26

27

28

28

28

28

28

28

28

28

28

28

29

3

30

30

30

31

32

33

34

35

35

35

36
37

38

39

4

40

41

42

43
43

44

45

46

47

48

49

49

49

5

50

5152

53

54

55

5555

56

57

57

57

58

59

6

60

61

62

63

64

64

64

6464

64

64

64

64

6464

64

64

64

65

65

65

66

67

68

68

69

7

70

70

71

73

73 73
73

73

73

73

73

73 74

74

75

76

8

9



TUBE COMPONENTS, WRX 8‐76

39

DESCRIPTIONPART NO.ITEM
52 200477 80X9T 1/2 BORE IDLER SPROCKET
53 10‐23180 80B12 X 1‐1/4  SPROCKET
54 10‐23181 80B18 X 1  SPROCKET
55 10‐19606 KEY, 1/4" X 1‐1/2" SQ
56 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
57 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
58 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
59 10‐23268 DS GUARD HANGER BRKT, LWR
60 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
61 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
62 10‐18691 1‐1/4 WOOD BEARING
63 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
64 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
65 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
66 10‐19602 1/2" NC HEX NUT PLTD
67 10‐17401 1/2" FLAT WASHER PLTD
68 10‐17182 7/16 TRACK WASHER
69 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
70 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
71 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
73 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
74 10‐19545 7/16" X 2‐1/4" NC BOLT GR 8 PLTD
75 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
76 10‐17747 7/16" X 2‐1/2" NC BOLT GR 8 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐3
14
0 1

10
11 12

13 14

15

15

16

17

17

17

18

19

2

20

21

22

23

24

25

26

27

28

29

3

30

31

32

33

34

35

36
36

37
38

39

4

40

40

41

42

43

44

45

45

46

47

47

48

49

5

50

51

52

53

54

55

56

57

57

57

58

58

58

58

58

59

59

6
7

8

9



TUBE COMPONENTS, WRX 10‐31

41

DESCRIPTIONPART NO.ITEM
1 10‐23826 UPPER TUBE BDL
2 200994YL LOWER TUBE BUNDLE
3 10‐23821 UPPER TUBE ONLY
4 200992YL LOWER TUBE ONLY
5 10‐23183 10" UPPER FLIGHT
6 10‐23186 LWR FLT W/INTK FLT
7 10‐17535 INTAKE FLIGHT
8 10‐21690 FLIGHT CONNECTING SHAFT
9 10‐17160 OIL COVER, HEAD
10 10‐17179 3/8 OIL BATH PLUG
11 10‐24382 IDLER SPROCKET SPACER
12 200477 80X9T 1/2 BORE IDLER SPROCKET
13 10‐17383 3610 GRIP CLIP
14 10‐17181 CLEVIS PIN
15 10‐23250 FLANGE BEARING HANGER BRACKET
16 10‐23268 DS GUARD HANGER BRKT, LWR
17 10‐23614 UPPER DS GUARD, 57‐3/4"
18 10‐23828 LOWER DRIVE SHAFT COVER
19 10‐23617 SHIELD STOP, UPPER
20 10‐23827 UPPER DRIVESHAFT
21 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
22 10‐23831 80B19 X 1‐1/4  SPROCKET
23 10‐23180 80B12 X 1‐1/4  SPROCKET
24 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
25 10‐19323 #80 CONNECTOR LINK (HEAVY)
26 10‐17180 CLEVIS
27 10‐18763 TRACK SHOE
28 200568RD 2‐PIECE SPOUT
29 10‐27235 10 HITCH RING
30 10‐29738 INTAKE W/SHIELD,BUSH
31 10‐19776 BUSHING, 1‐1/4"
32 10‐18762 TRACK STOP
33 10‐19152 WINCH & HANDLE
34 10‐18691 1‐1/4 WOOD BEARING
35 10‐19567 BEARING, 1‐1/4 PILLOW
36 10‐18695 1‐1/4" FLANGE, 2‐HOLE
37 10‐18822 WINCH CABLE
38 10‐19147 1/4" CABLE CLAMP
39 10‐17400 #80 HALF LINK (HEAVY)
40 10‐19606 KEY, 1/4" X 1‐1/2" SQ
41 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
42 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
43 10‐17401 1/2" FLAT WASHER PLTD
44 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
45 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
46 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
47 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
48 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
49 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
50 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐3
14
2 1

10
11 12

13 14

15

15

16

17

17

17

18

19

2

20

21

22

23

24

25

26

27

28

29

3

30

31

32

33

34

35

36
36

37
38

39

4

40

40

41

42

43

44

45

45

46

47

47

48

49

5

50

51

52

53

54

55

56

57

57

57

58

58

58

58

58

59

59

6
7

8

9



TUBE COMPONENTS, WRX 10‐31

43

DESCRIPTIONPART NO.ITEM
51 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
52 10‐27981 3/8" X 3" NC BOLT GR 5 PLTD
53 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
54 10‐17182 7/16 TRACK WASHER
55 10‐17402 3/8" NC NYLON LOCKNUT PLTD
56 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
57 10‐19596 3/8" SERRATED FLANGE NUT
58 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
59 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐3
64
4 1

10

11 12
13

14

15

15

16

17

17

17

17

18

19

2

20

21

22

23

24

25

26

27

28

29

3

30

31

32

33

34

35

35

36
37

38

39

4

40
40

4142

43

44

45

45

46

46

46

46

46

47

47

47

48

48

49

5

50

50

51

52

53

54

55

56

57

58

59

6

7

8

9



TUBE COMPONENTS, WRX 10‐36

45

DESCRIPTIONPART NO.ITEM
1 10‐24232 UPPER TUBE BDL
2 10‐24231 LOWER TUBE BUNDLE
3 10‐24228 UPPER TUBE ONLY
4 10‐24227 LOWER TUBE ONLY
5 10‐23183 10" UPPER FLIGHT
6 10‐23187 LWR FLT W/INTK FLT
7 10‐17535 INTAKE FLIGHT
8 10‐21690 FLIGHT CONNECTING SHAFT
9 10‐17160 OIL COVER, HEAD
10 10‐17179 3/8 OIL BATH PLUG
11 10‐24382 IDLER SPROCKET SPACER
12 200477 80X9T 1/2 BORE IDLER SPROCKET
13 10‐19323 #80 CONNECTOR LINK (HEAVY)
14 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
15 10‐23250 FLANGE BEARING HANGER BRACKET
16 10‐23268 DS GUARD HANGER BRKT, LWR
17 10‐23614 UPPER DS GUARD, 57‐3/4"
18 10‐24235 LOWER DS GUARD 29‐1/2"
19 10‐23617 SHIELD STOP, UPPER
20 10‐24236 UPPER DRIVESHAFT
21 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
22 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
23 10‐23831 80B19 X 1‐1/4  SPROCKET
24 10‐23180 80B12 X 1‐1/4  SPROCKET
25 10‐17400 #80 HALF LINK (HEAVY)
26 10‐17180 CLEVIS
27 10‐18763 TRACK SHOE
28 200568RD 2‐PIECE SPOUT
29 10‐27235 10 HITCH RING
30 10‐29738 INTAKE W/SHIELD,BUSH
31 10‐19776 BUSHING, 1‐1/4"
32 10‐18762 TRACK STOP
33 10‐19152 WINCH & HANDLE
34 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
35 10‐19606 KEY, 1/4" X 1‐1/2" SQ
36 10‐17383 3610 GRIP CLIP
37 10‐19248 WINCH CABLE
38 10‐18691 1‐1/4 WOOD BEARING
39 10‐19567 BEARING, 1‐1/4 PILLOW
40 10‐18695 1‐1/4" FLANGE, 2‐HOLE
41 10‐19147 1/4" CABLE CLAMP
42 10‐17181 CLEVIS PIN
43 10‐17401 1/2" FLAT WASHER PLTD
44 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
45 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
46 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
47 10‐19596 3/8" SERRATED FLANGE NUT
48 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
49 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
50 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐3
64
6 1

10

11 12
13

14

15

15

16

17

17

17

17

18

19

2

20

21

22

23

24

25

26

27

28

29

3

30

31

32

33

34

35

35

36
37

38

39

4

40
40

4142

43

44

45

45

46

46

46

46

46

47

47

47

48

48

49

5

50

50

51

52

53

54

55

56

57

58

59

6

7

8

9



TUBE COMPONENTS, WRX 10‐36

47

DESCRIPTIONPART NO.ITEM
51 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
52 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
53 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
54 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
55 10‐27981 3/8" X 3" NC BOLT GR 5 PLTD
56 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
57 10‐17182 7/16 TRACK WASHER
58 10‐17402 3/8" NC NYLON LOCKNUT PLTD
59 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐4
14
8 1

10
11 12

13

14

15

15

16

17

17

17

17

17

18

19

2

20

21

22

23

24

24

25

26

27

28

29

3

30

31

32

33

34

35

36

37

37

3737

38
39

4

40

41

42
42

4344

45

4647

47

48

48

48

48

48

49

49

49

5

50

50

51

52

52

53

54

55

56

57

58

59

6

60

61

7

8

9



TUBE COMPONENTS, WRX 10‐41

49

DESCRIPTIONPART NO.ITEM
1 10‐23950 UPPER TUBE BDL
2 10‐23952 LOWER TUBE BUNDLE
3 10‐23949 UPPER TUBE ONLY
4 10‐23951 LOWER TUBE ONLY
5 10‐23183 10" UPPER FLIGHT
6 10‐23188 LWR FLT W/INTK FLT
7 10‐17535 INTAKE FLIGHT
8 10‐21690 FLIGHT CONNECTING SHAFT
9 10‐17160 OIL COVER, HEAD
10 10‐17179 3/8 OIL BATH PLUG
11 10‐24382 IDLER SPROCKET SPACER
12 200477 80X9T 1/2 BORE IDLER SPROCKET
13 10‐19779 80B18 X 1‐1/4  SPROCKET
14 10‐23180 80B12 X 1‐1/4  SPROCKET
15 10‐23250 FLANGE BEARING HANGER BRACKET
16 10‐23268 DS GUARD HANGER BRKT, LWR
17 10‐23614 UPPER DS GUARD, 57‐3/4"
18 10‐23246 LOWER DS GUARD 7‐7/8"
19 10‐23617 SHIELD STOP, UPPER
20 10‐23184 MIDDLE DS
21 10‐29736 UPPER SHORT DRIVESHAFT
22 10‐17400 #80 HALF LINK (HEAVY)
23 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
24 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
25 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
26 10‐19323 #80 CONNECTOR LINK (HEAVY)
27 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
28 10‐17180 CLEVIS
29 10‐18763 TRACK SHOE
30 200568RD 2‐PIECE SPOUT
31 10‐27235 10 HITCH RING
32 10‐29738 INTAKE W/SHIELD,BUSH
33 10‐19776 BUSHING, 1‐1/4"
34 10‐18762 TRACK STOP
35 10‐19152 WINCH & HANDLE
36 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
37 10‐19606 KEY, 1/4" X 1‐1/2" SQ
38 10‐17383 3610 GRIP CLIP
39 10‐18823 WINCH CABLE
40 10‐18691 1‐1/4 WOOD BEARING
41 10‐19567 BEARING, 1‐1/4 PILLOW
42 10‐18695 1‐1/4" FLANGE, 2‐HOLE
43 10‐19147 1/4" CABLE CLAMP
44 10‐17181 CLEVIS PIN
45 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
46 10‐17401 1/2" FLAT WASHER PLTD
47 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
48 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
49 10‐19596 3/8" SERRATED FLANGE NUT
50 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐4
15
0 1

10
11 12

13

14

15

15

16

17

17

17

17

17

18

19

2

20

21

22

23

24

24

25

26

27

28

29

3

30

31

32

33

34

35

36

37

37

3737

38
39

4

40

41

42
42

4344

45

4647

47

48

48

48

48

48

49

49

49

5

50

50

51

52

52

53

54

55

56

57

58

59

6

60

61

7

8

9



TUBE COMPONENTS, WRX 10‐41

51

DESCRIPTIONPART NO.ITEM
51 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
52 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
53 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
54 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
55 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
56 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
57 10‐27981 3/8" X 3" NC BOLT GR 5 PLTD
58 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
59 10‐17182 7/16 TRACK WASHER
60 10‐17402 3/8" NC NYLON LOCKNUT PLTD
61 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐5
15
2

1

10

11

12

13

14

15

16

17

17
18

19

19

2

20

21

22

23

24

24

24

24

24

24

24

25

26

27

28

29

3

3030

31

32

33

34

35

36

37

38
38

39

4

40

41

42

43

43

43

44

45

46

46

47

48

49
49

49

49

49
5

50

51

52

53

54

55

56

57

58

58

58

58

58

58
58

59

59

59

6

60

61

62

63

63

64

65

66

67

6767

68

69

69

69

7

70

71

8

9



TUBE COMPONENTS, WRX 10‐51

53

DESCRIPTIONPART NO.ITEM
1 200492YL LOWER TUBE BUNDLE
2 10‐23950 UPPER TUBE BDL
3 200491YL LWR TUBE ONLY
4 10‐23949 UPPER TUBE ONLY
5 10‐23183 10" UPPER FLIGHT
6 10‐23189 LWR FLT W/INTK FLT
7 10‐29738 INTAKE W/SHIELD,BUSH
8 10‐17535 INTAKE FLIGHT
9 10‐17160 OIL COVER, HEAD
10 10‐17179 3/8 OIL BATH PLUG
11 10‐19569 WINCH AND HANDLE
12 10‐23617 SHIELD STOP, UPPER
13 10‐18762 TRACK STOP
14 10‐17203 TRACK SHOE
15 200568RD MKX/X10 2‐PIECE SPOUT WELD'T
16 10‐19323 #80 CONNECTOR LINK (HEAVY)
17 10‐19147 1/4" CABLE CLAMP
18 10‐19567 BEARING, 1‐1/4 PILLOW
19 10‐23250 FLANGE BEARING HANGER BRACKET
20 10‐19333 5/16" CABLE CLAMP (YELLOW ZINC)
21 10‐23268 DS GUARD HANGER BRKT, LWR
22 10‐29736 UPPER SHORT DRIVESHAFT
23 10‐23248 LOWER DS GUARD 20‐7/8"
24 10‐23614 UPPER DS GUARD, 57‐3/4"
25 200501 LOWER DS WELD'T
26 10‐23184 MIDDLE DS
27 10‐19324 REGULAR TRUSS BRACKET
28 10‐27960 TRUSS CABLE ANCHOR BT
29 10‐27863 CABLE ANCHOR
30 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
31 10‐21690 FLIGHT CONNECTING SHAFT
32 10‐17180 CLEVIS
33 10‐17181 CLEVIS PIN
34 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
35 10‐27235 10" HITCH RING
36 10‐17383 3610 GRIP CLIP
37 10‐17400 #80 HALF LINK (HEAVY)
38 10‐18695 1‐1/4" FLANGE, 2‐HOLE
39 10‐18824 WINCH CABLE
40 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
41 10‐19119 DRIVESHAFT CONNECTOR
42 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
43 10‐19596 3/8" SERRATED FLANGE NUT
44 10‐18825 J46 TRUSS CABLE 4504070
45 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
46 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
47 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
48 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
49 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
50 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐5
15
4

1

10

11

12

13

14

15

16

17

17
18

19

19

2

20

21

22

23

24

24

24

24

24

24

24

25

26

27

28

29

3

3030

31

32

33

34

35

36

37

38
38

39

4

40

41

42

43

43

43

44

45

46

46

47

48

49
49

49

49

49
5

50

51

52

53

54

55

56

57

58

58

58

58

58

58
58

59

59

59

6

60

61

62

63

63

64

65

66

67

6767

68

69

69

69

7

70

71

8

9



TUBE COMPONENTS, WRX 10‐51

55

DESCRIPTIONPART NO.ITEM
51 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
52 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
53 10‐27981 3/8" X 3" NC BOLT GR 5 PLTD
54 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
55 10‐19331 1/2" EYE BOLT PLTD
56 10‐18691 1‐1/4 WOOD BEARING
57 10‐17402 3/8" NC NYLON LOCKNUT PLTD
58 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
59 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
60 10‐19602 1/2" NC HEX NUT PLTD
61 10‐17401 1/2" FLAT WASHER PLTD
62 10‐17182 7/16 TRACK WASHER
63 10‐24382 IDLER SPROCKET SPACER
64 200477 80X9T 1/2 BORE IDLER SPROCKET
65 10‐23180 80B12 X 1‐1/4  SPROCKET
66 10‐23831 80B19 X 1‐1/4  SPROCKET
67 10‐19606 KEY, 1/4" X 1‐1/2" SQ
68 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
69 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
70 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
71 10‐19776 BUSHING, 1‐1/4"



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐6
15
6

1

10

11

12

13

14

15

16

16

17

18

19

2

20

2020

20
21

22

22

23

24

25

26

27

27

27

27

27

27

27

27

28

29

3

30

30

31

32 3333

34

34

35

36

37

38

39

4

40

41
41

42

43

44

45

46

46

46

47

4849

5

50

51

52

5252

53

54

54

54

55

56

57

58

59

6

60

61

61

61

61

61

61

61

61

61
61

61

62

62

62

63

64

65

65

66

67

67

68

697

70

70

70

70

70

70

70

71

71

72

73

74

8 9



TUBE COMPONENTS, WRX 10‐61

57

DESCRIPTIONPART NO.ITEM
1 10‐23950 UPPER TUBE BDL
2 10‐23949 UPPER TUBE ONLY
3 200496YL MIDDLE TUBE BUNDLE
4 200495YL MIDDLE TUBE ONLY
5 200494YL LOWER TUBE BUNDLE
6 200493YL LOWER TUBE ONLY
7 10‐23183 10" UPPER FLIGHT
8 10‐21693 MIDDLE FLIGHT
9 10‐23187 LWR FLIGHT W/INTAKE FLGHT
10 10‐17160 OIL COVER, HEAD
11 10‐29738 INTAKE W/SHIELD,BUSH
12 10‐17179 3/8 OIL BATH PLUG
13 10‐17535 INTAKE FLIGHT 4506113
14 10‐19569 WINCH AND HANDLE
15 10‐23617 SHIELD STOP, UPPER
16 10‐18762 TRACK STOP
17 10‐17203 TRACK SHOE
18 200568RD MKX/X10 2‐PIECE SPOUT WELD'T
19 10‐19323 #80 CONNECTOR LINK (HEAVY)
20 10‐19147 1/4" CABLE CLAMP
21 10‐19567 BEARING, 1‐1/4 PILLOW
22 10‐23250 FLANGE BEARING HANGER BRACKET
23 10‐19333 5/16" CABLE CLAMP (YELLOW ZINC)
24 10‐23268 DS GUARD HANGER BRKT, LWR
25 10‐29736 UPPER SHORT DRIVESHAFT
26 200503YL MID DRIVE SHAFT GUARD, 42‐1/8", YELLOW
27 10‐23614 UPPER DS GUARD, 57‐3/4"
28 200569 MIDDLE DRIVE SHAFT
29 10‐23184 MIDDLE DS
30 10‐19324 REGULAR TRUSS BRACKET
31 10‐27960 TRUSS CABLE ANCHOR BT
32 10‐27863 CABLE ANCHOR
33 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
34 10‐21690 FLIGHT CONNECTING SHAFT
35 10‐17180 CLEVIS
36 10‐17181 CLEVIS PIN
37 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
38 10‐27235 10" HITCH RING
39 10‐17383 3610 GRIP CLIP
40 10‐17400 #80 HALF LINK (HEAVY)
41 10‐18695 1‐1/4" FLANGE, 2‐HOLE
42 10‐19252 W56‐61 CABLE
43 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
44 10‐19119 DRIVESHAFT CONNECTOR
45 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐28898 TRUSS/MKF71 LIFT CABLE
48 10‐24382 IDLER SPROCKET SPACER
49 200477 80X9T 1/2 BORE IDLER SPROCKET
50 10‐23180 80B12 X 1‐1/4  SPROCKET



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐6
15
8

1

10

11

12

13

14

15

16

16

17

18

19

2

20

2020

20
21

22

22

23

24

25

26

27

27

27

27

27

27

27

27

28

29

3

30

30

31

32 3333

34

34

35

36

37

38

39

4

40

41
41

42

43

44

45

46

46

46

47

4849

5

50

51

52

5252

53

54

54

54

55

56

57

58

59

6

60

61

61

61

61

61

61

61

61

61
61

61

62

62

62

63

64

65

65

66

67

67

68

697

70

70

70

70

70

70

70

71

71

72

73

74

8 9



TUBE COMPONENTS, WRX 10‐61

59

DESCRIPTIONPART NO.ITEM
51 10‐23831 80B19 X 1‐1/4  SPROCKET
52 10‐19606 KEY, 1/4" X 1‐1/2" SQ
53 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
54 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
55 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
56 10‐19776 BUSHING, 1‐1/4"
57 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
58 10‐19331 1/2" EYE BOLT PLTD
59 10‐18691 1‐1/4 WOOD BEARING
60 10‐17402 3/8" NC NYLON LOCKNUT PLTD
61 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
62 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
63 10‐19602 1/2" NC HEX NUT PLTD
64 10‐17401 1/2" FLAT WASHER PLTD
65 10‐17182 7/16 TRACK WASHER
66 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
67 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
68 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
69 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
70 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
71 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
72 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
73 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
74 10‐27981 3/8" X 3" NC BOLT GR 5 PLTD



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐7
16
0

1

10

11

12

13

14

15

16

17

17

18

19

2

20

21

2121

21 22

23

23

24

25

26

27

28

28

28

28

28

28

28

28

28

28

29

3

30

30

30

31

32

33

34

35
35

36

36

37

38

39

4

40

41

42

43
43

44

45

46

47

48

49

49

49
5

50

5152

53

54

55

5555

56

57

57

57

58

59 6

60

61

62

63

64

64

64

6464

64

64

64

64

64

64

64

64

65

65

65

66

67

68

68

69

7

70

70

71

72

73

73 73
73

73

73

73

73

73 74

74

75

76

77

8

9



TUBE COMPONENTS, WRX 10‐71

61

DESCRIPTIONPART NO.ITEM
1 10‐23950 UPPER TUBE BDL
2 10‐23949 UPPER TUBE ONLY
3 200500YL MIDDLE TUBE BUNDLE
4 200499YL MIDDLE TUBE ONLY
5 200498YL LOWER TUBE BUNDLE
6 200497YL LOWER TUBE ONLY
7 10‐23183 10" UPPER FLIGHT
8 10‐21693 MIDDLE FLIGHT
9 10‐23728 LWR FLIGHT W/INTAKE FLGHT
10 10‐17535 INTAKE FLIGHT 4506113
11 200502 MIDDLE DRIVE SHAFT
12 10‐17160 OIL COVER, HEAD
13 10‐29738 INTAKE W/SHIELD,BUSH
14 10‐17179 3/8 OIL BATH PLUG
15 10‐19569 WINCH AND HANDLE
16 10‐23617 SHIELD STOP, UPPER
17 10‐18762 TRACK STOP
18 10‐17203 TRACK SHOE
19 200568RD MKX/X10 2‐PIECE SPOUT WELD'T
20 10‐19323 #80 CONNECTOR LINK (HEAVY)
21 10‐19147 1/4" CABLE CLAMP
22 10‐19567 BEARING, 1‐1/4 PILLOW
23 10‐23250 FLANGE BEARING HANGER BRACKET
24 10‐19333 5/16" CABLE CLAMP (YELLOW ZINC)
25 10‐23268 DS GUARD HANGER BRKT, LWR
26 10‐29736 UPPER SHORT DRIVESHAFT
27 10‐23248 LOWER DS GUARD 20‐7/8"
28 10‐23614 UPPER DS GUARD, 57‐3/4"
29 10‐23184 MIDDLE DS
30 10‐19324 REGULAR TRUSS BRACKET
31 10‐19325 TRUSS BRACKET
32 10‐27960 TRUSS CABLE ANCHOR BT
33 200507YL WIDE CABLE ANCHOR
34 10‐27863 CABLE ANCHOR
35 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
36 10‐21690 MKX/X10 FLIGHT CONNECTING SHAFT
37 10‐17180 CLEVIS
38 10‐17181 CLEVIS PIN
39 10‐19770 DRIVESHAFT CONNECTOR, 1‐1/4"
40 10‐27235 10" HITCH RING
41 10‐17383 3610 GRIP CLIP
42 10‐17400 #80 HALF LINK (HEAVY)
43 10‐18695 1‐1/4" FLANGE, 2‐HOLE
44 10‐17380 TRUSS/MK91 LIFT CABLE
45 10‐19253 W71 CABLE
46 10‐23185 CHAIN #80 X 31P W/CONN LINK (HEAVY)
47 10‐19119 DRIVESHAFT CONNECTOR
48 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
49 10‐19596 3/8" SERRATED FLANGE NUT
50 10‐27965 TRUSS CABLE



TU
B
E C

O
M
P
O
N
EN

TS, W
R
X
 1
0
‐7
16
2

1

10

11

12

13

14

15

16

17

17

18

19

2

20

21

2121

21 22

23

23

24

25

26

27

28

28

28

28

28

28

28

28

28

28

29

3

30

30

30

31

32

33

34

35
35

36

36

37

38

39

4

40

41

42

43
43

44

45

46

47

48

49

49

49
5

50

5152

53

54

55

5555

56

57

57

57

58

59 6

60

61

62

63

64

64

64

6464

64

64

64

64

64

64

64

64

65

65

65

66

67

68

68

69

7

70

70

71

72

73

73 73
73

73

73

73

73

73 74

74

75

76

77

8

9



TUBE COMPONENTS, WRX 10‐71

63

DESCRIPTIONPART NO.ITEM
51 10‐24382 IDLER SPROCKET SPACER
52 200477 80X9T 1/2 BORE IDLER SPROCKET
53 10‐23180 80B12 X 1‐1/4  SPROCKET
54 10‐23831 80B19 X 1‐1/4  SPROCKET
55 10‐19606 KEY, 1/4" X 1‐1/2" SQ
56 10‐19222 GREASE FTG ZERK 1/4‐28 SAE CZ PLTD
57 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
58 10‐29118 SETSCREW, 3/8" X 3/4" GR8 SQ HEAD
59 10‐19776 BUSHING, 1‐1/4"
60 10‐28744 7/16" X 1‐1/2" NC BOLT GR 5 PLTD
61 10‐19331 1/2" EYE BOLT PLTD
62 10‐18691 1‐1/4 WOOD BEARING
63 10‐17402 3/8" NC NYLON LOCKNUT PLTD
64 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
65 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
66 10‐19602 1/2" NC HEX NUT PLTD
67 10‐17401 1/2" FLAT WASHER PLTD
68 10‐17182 7/16 TRACK WASHER
69 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD
70 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
71 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
72 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
73 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
74 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
75 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
76 10‐19988 1/4" X 1" NC BOLT GR 2 PLTD
77 10‐27981 3/8" X 3" NC BOLT GR 5 PLTD



FR
A
M
E C

O
M
P
O
N
EN

TS, W
R
X
 3
1

6
4 1

10

11

11

12

12

13

13

14

14

15

15

16

16

17

17

18

18

19

19

2

20

20

21

21

22

22

23

23

23

23 23

24

24

25

25

26

27

28

29

3

30

31

32

3333

3333

33
33

3434

35

35

35

36

37

37

3838

45

6

6

7

7

8

9



FRAME COMPONENTS, WRX 31

65

DESCRIPTIONPART NO.ITEM
1 10‐19784 LWR FRAME TUBE, LH
2 10‐19785 LOWER FRAME TUBE, RH
3 10‐19787 UPPER FRAME TUBE
4 10‐19336 AXLE ASSEMBLY
5 10‐19372 CROSSMEMBER
6 10‐18909 STABILIZER BRACKET
7 10‐18916 STABILIZER BRACE
8 10‐19637 SHORT CROSSMEMBER
9 10‐29755 WATERPROOF PLASTIC MANUAL HOLDER
10 10‐29798 MANUAL HOLDER MOUNT, WESTFIELD
11 10‐21330 15 X 4.5 X 4 BOLT WHEEL ASSEMBLY
12 10‐19467 REG HUB ASSEMBLY
13 10‐19264 HUB SEAL
14 10‐19265 CONE BEARING
15 10‐19266 CUP
16 10‐19267 REG HUB
17 10‐19268 CUP
18 10‐19269 BEARING CONE
19 10‐19270 3/4" NF SLOTTED NUT PLAIN
20 10‐19271 COTTER PIN 1/8 X 1‐1/2 C.ZINC PLTD
21 10‐19272 REGULAR DUST CAP
22 10‐20565 1/2" X 1" WHEEL BOLT (BLACK)
23 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
24 10‐19589 BOLT 1/2" X 1‐1/2"
25 10‐19590 5/8" X 1‐1/2" NC BOLT GR 8 PLTD
26 10‐19591 5/8" X 6‐1/2" NC BOLT GR 8 PLTD
27 10‐19610 3/8" X 2‐1/2" U‐BOLT PLTD
28 10‐19981 7/16" X 1‐3/4" NC BOLT GR 8 PLTD
29 9900800 1/4" X 3/4" NC BOLT GR 5 PLTD
30 10‐17392 3/8" FLAT WASHER PLTD
31 9900683 1/4" FLAT WASHER PLTD
32 10‐17402 3/8" NC NYLON LOCKNUT PLTD
33 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
34 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
35 10‐19600 5/8" NC NYLON LOCKNUT PLTD
36 10‐28449 1/4" NC NYLON LOCKNUT PLTD
37 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
38 10‐19601 3/4" NC NYLON LOCKNUT PLTD



FR
A
M
E C

O
M
P
O
N
EN

TS, W
R
X
 3
6
 | 4

1

6
6

1

10

11

11

12

12

13

13

14

14

15

15

16

16

17

17

18

18

19

19

2

20

20

21

21

22

22

23

23

23

23

23

24

24

25

25

26

27

28

29

3

30

31

32

3333

3333

33

33

3434

35

35

35

36

37

37

3838

45

6

7

7

8

9



FRAME COMPONENTS, WRX 36 | 41

67

DESCRIPTIONPART NO.ITEM
1 10‐19350 LOWER LEFT FRAME TUBE
2 10‐19351 LOWER RIGHT FRAME TUBE
3 10‐19383 UPPER LIFT ARM TUBE
4 10‐19338 AXLE ASSEMBLY
5 10‐19374 CROSSMEMBER
6 10‐18909 STABILIZER BRACKET
7 10‐18916 STABILIZER BRACE
8 10‐19637 SHORT CROSSMEMBER
9 10‐29755 WATERPROOF PLASTIC MANUAL HOLDER
10 10‐29798 MANUAL HOLDER MOUNT, WESTFIELD
11 10‐21330 15 X 4.5 X 4 BOLT WHEEL ASSEMBLY
12 10‐19467 REG HUB ASSEMBLY
13 10‐19264 HUB SEAL
14 10‐19265 CONE BEARING
15 10‐19266 CUP
16 10‐19267 REG HUB
17 10‐19268 CUP
18 10‐19269 BEARING CONE
19 10‐19270 3/4" NF SLOTTED NUT PLAIN
20 10‐19271 COTTER PIN 1/8 X 1‐1/2 C.ZINC PLTD
21 10‐19272 REGULAR DUST CAP
22 10‐20565 1/2" X 1" WHEEL BOLT (BLACK)
23 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
24 10‐19589 BOLT 1/2" X 1‐1/2"
25 10‐19590 5/8" X 1‐1/2" NC BOLT GR 8 PLTD
26 10‐19591 5/8" X 6‐1/2" NC BOLT GR 8 PLTD
27 10‐19610 3/8" X 2‐1/2" U‐BOLT PLTD
28 10‐19981 7/16" X 1‐3/4" NC BOLT GR 8 PLTD
29 9900800 1/4" X 3/4" NC BOLT GR 5 PLTD
30 10‐17392 3/8" FLAT WASHER PLTD
31 9900683 1/4" FLAT WASHER PLTD
32 10‐17402 3/8" NC NYLON LOCKNUT PLTD
33 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
34 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
35 10‐19600 5/8" NC NYLON LOCKNUT PLTD
36 10‐28449 1/4" NC NYLON LOCKNUT PLTD
37 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
38 10‐19601 3/4" NC NYLON LOCKNUT PLTD



FR
A
M
E C

O
M
P
O
N
EN

TS, W
R
X
 4
6
 | 5

1

6
8

1

10

11

12

12

13

13

14

14

15

15

16

16

17

17

18

18

19

19

2

20

20

21

21

22

22

23

23

24

24

24

25

25

26

27

28

29

3

30

31

32

3333

33

33

3434

34

34

34

34

34

34

34

34

34

34

34

34

35

36

36

36

36

37

37

37

37

37

38

38

38

38

38

38

38 38

38

38

38

38

45

6

6

7

7

8 9

99

9



FRAME COMPONENTS, WRX 46 | 51

69

DESCRIPTIONPART NO.ITEM
1 10‐19790 LOWER RIGHT FRAME TUBE
2 10‐19789 LOWER LEFT FRAME TUBE
3 10‐19792 UPPER FRAME TUBE
4 10‐18090 AXLE ASSEMBLY
5 10‐19376 CROSSMEMBER
6 10‐18909 STABILIZER BRACKET
7 10‐18908 STABILIZER BRACE
8 10‐18914 SHORT CROSSMEMBER
9 10‐19796 FRAME BRACE
10 10‐29755 WATERPROOF PLASTIC MANUAL HOLDER
11 10‐29798 MANUAL HOLDER MOUNT, WESTFIELD
12 10‐21330 15 X 4.5 X 4 BOLT WHEEL ASSEMBLY
13 10‐19467 REG HUB ASSEMBLY
14 10‐19264 HUB SEAL
15 10‐19265 CONE BEARING
16 10‐19266 CUP
17 10‐19267 REG HUB
18 10‐19268 CUP
19 10‐19269 BEARING CONE
20 10‐19270 3/4" NF SLOTTED NUT PLAIN
21 10‐19271 COTTER PIN 1/8 X 1‐1/2 C.ZINC PLTD
22 10‐19272 REGULAR DUST CAP
23 10‐20565 1/2" X 1" WHEEL BOLT (BLACK)
24 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
25 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
26 10‐19593 3/4" X 6‐1/2" NC BOLT GR 8 PLTD
27 10‐28833 UBOLTSQ3/8NCX3‐1/16X4X1THD PLTD
28 10‐19981 7/16" X 1‐3/4" NC BOLT GR 8 PLTD
29 9900800 1/4" X 3/4" NC BOLT GR 5 PLTD
30 10‐17392 3/8" FLAT WASHER PLTD
31 9900683 1/4" FLAT WASHER PLTD
32 10‐17402 3/8" NC NYLON LOCKNUT PLTD
33 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
34 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
35 10‐28449 1/4" NC NYLON LOCKNUT PLTD
36 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
37 10‐19601 3/4" NC NYLON LOCKNUT PLTD
38 10‐19588 1/2" X 1‐1/4" NC BOLT GR 5 PLTD



FR
A
M
E C

O
M
P
O
N
EN

TS, W
R
X
 5
6
 | 6

1

7
0

1

10

11

12

12

13

13

14

14

15

15

16

16

17

17

18

18

19

19

2

20

20

21

21

22

22

23

23

24

25

25

26

27

28

29

3

30

31

32

3333

3434

34

34

34

34

34

34

34

34

34

34

34

34

34

34

35

36

36

36

36

37

37

37

37

37

38

38

38

38

38

38

38

38 38

38

38

38

38

38

45

6

6

7

7

8 9

99

9



FRAME COMPONENTS, WRX 56 | 61

71

DESCRIPTIONPART NO.ITEM
1 10‐19359 LOWER RIGHT FRAME TUBE
2 10‐19358 LOWER LEFT FRAME TUBE
3 10‐19524 UPPER LIFT ARM
4 10‐19342 AXLE ASSEMBLY
5 10‐19378 CROSSMEMBER
6 10‐18909 STABILIZER BRACKET
7 10‐18916 STABILIZER BRACE
8 10‐18914 SHORT CROSSMEMBER
9 10‐19796 FRAME BRACE
10 10‐29755 WATERPROOF PLASTIC MANUAL HOLDER
11 10‐29798 MANUAL HOLDER MOUNT, WESTFIELD
12 10‐21330 15 X 4.5 X 4 BOLT WHEEL ASSEMBLY
13 10‐19467 REG HUB ASSEMBLY
14 10‐19264 HUB SEAL
15 10‐19265 CONE BEARING
16 10‐19266 CUP
17 10‐19267 REG HUB
18 10‐19268 CUP
19 10‐19269 BEARING CONE
20 10‐19270 3/4" NF SLOTTED NUT PLAIN
21 10‐19271 COTTER PIN 1/8 X 1‐1/2 C.ZINC PLTD
22 10‐19272 REGULAR DUST CAP
23 10‐20565 1/2" X 1" WHEEL BOLT (BLACK)
24 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
25 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
26 10‐19593 3/4" X 6‐1/2" NC BOLT GR 8 PLTD
27 10‐28833 UBOLTSQ3/8NCX3‐1/16X4X1THD PLTD
28 10‐19981 7/16" X 1‐3/4" NC BOLT GR 8 PLTD
29 9900800 1/4" X 3/4" NC BOLT GR 5 PLTD
30 10‐17392 3/8" FLAT WASHER PLTD
31 9900683 1/4" FLAT WASHER PLTD
32 10‐17402 3/8" NC NYLON LOCKNUT PLTD
33 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
34 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
35 10‐28449 1/4" NC NYLON LOCKNUT PLTD
36 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
37 10‐19601 3/4" NC NYLON LOCKNUT PLTD
38 10‐19588 1/2" X 1‐1/4" NC BOLT GR 5 PLTD



FR
A
M
E C

O
M
P
O
N
EN

TS, W
R
X
 7
1
 | 7

6

7
2

1

10

11

12

12

13

13

14

14

15

15

16

16

17

17

18

18

19

19

2

20

20

21

21

22

22

23

23

24

25

25

26

27

28

29

3

30

31

32

3333

3434

34

34

34

34

34

34

34

34

34

34

34

34

34

34

35

36

36

36

36

37

37

37

37

37

38

38

38

38

38

38

38

38 38

38

38

38

38

38

45

6

6

7

7

8 9

99

9



FRAME COMPONENTS, WRX 71 | 76

73

DESCRIPTIONPART NO.ITEM
1 10‐19361 LOWER RIGHT FRAME TUBE
2 10‐19360 LOWER LEFT FRAME TUBE
3 10‐19525 UPPER LIFT ARM
4 10‐19343 AXLE ASSEMBLY
5 10‐19379 CROSSMEMBER
6 10‐18909 STABILIZER BRACKET
7 10‐18915 STABILIZER BRACE
8 10‐18914 SHORT CROSSMEMBER
9 10‐19796 FRAME BRACE
10 10‐29755 WATERPROOF PLASTIC MANUAL HOLDER
11 10‐29798 MANUAL HOLDER MOUNT, WESTFIELD
12 10‐21330 15 X 4.5 X 4 BOLT WHEEL ASSEMBLY
13 10‐19467 REG HUB ASSEMBLY
14 10‐19264 HUB SEAL
15 10‐19265 CONE BEARING
16 10‐19266 CUP
17 10‐19267 REG HUB
18 10‐19268 CUP
19 10‐19269 BEARING CONE
20 10‐19270 3/4" NF SLOTTED NUT PLAIN
21 10‐19271 COTTER PIN 1/8 X 1‐1/2 C.ZINC PLTD
22 10‐19272 REGULAR DUST CAP
23 10‐20565 1/2" X 1" WHEEL BOLT (BLACK)
24 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
25 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
26 10‐19593 3/4" X 6‐1/2" NC BOLT GR 8 PLTD
27 10‐28833 UBOLTSQ3/8NCX3‐1/16X4X1THD PLTD
28 10‐19981 7/16" X 1‐3/4" NC BOLT GR 8 PLTD
29 9900800 1/4" X 3/4" NC BOLT GR 5 PLTD
30 10‐17392 3/8" FLAT WASHER PLTD
31 9900683 1/4" FLAT WASHER PLTD
32 10‐17402 3/8" NC NYLON LOCKNUT PLTD
33 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
34 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
35 10‐28449 1/4" NC NYLON LOCKNUT PLTD
36 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
37 10‐19601 3/4" NC NYLON LOCKNUT PLTD
38 10‐19588 1/2" X 1‐1/4" NC BOLT GR 5 PLTD



M
D
 K
IT, W

R
X
 3
1
 | 4

1
 (A

4
1
6
)

7
4

1

10

11

1213

13

14

15

16 17

18

19

2

20

20

21

22

23

23

24

24

25

26
27

27

28

29

3

30

31

32

33

34

35

36

37

38

39

4

40

41

42

43

44

45

46

47

48

48

48

48

49

49

49

4949

49

49

5

50

50

51

52

52

52

52

52

52

52

52

53

54

54

55

56

57

58

58

58

59

6

60

60 61

61

62

62

62

62

62

62

62

62

62

62

62

62

62

62

62

6363

63

64

65

65

65

65

65

6565

65

65

65

65
65

66

67

68
69

7

70

71

72

8

9



MD KIT, WRX 31 | 41 (A416)

75

DESCRIPTIONPART NO.ITEM
1 05‐A416 WRX100‐31/41 MD KIT
2 10‐23217 GEARBOX ASSEMBLY
3 10‐23218 GEARBOX MOUNT PLATE
4 10‐29676 GEARBOX
5 10‐23808 RH MOTOR MOUNT ARM, WRX
6 10‐23809 LH MOTOR MOUNT ARM, WRX
7 10‐23810 FUEL TANK MOUNT, WRX
8 10‐23811 STOPPER PLATE, WRX
9 10‐23812 MOTOR MOUNT, WRX
10 10‐23813 WRX BELT TENSIONER HANDLE ASSY
11 10‐23814 RH BACK PIVOT ARM, WRX
12 10‐23815 LH BACK PIVOT ARM, WRX
13 10‐23816 PIVOT ARM MOUNT BRACKET, WRX
14 10‐23817 GEARBOX BACK PLATE ASSY, WRX
15 10‐23819 GEARBOX COVER SUPPORT BRACKET, WRX
16 10‐23822 STABILIZING ARM BRACKET, WRX
17 10‐23836 BATTERY MOUNT, WRX
18 10‐23908 HOLD DOWN STRAP, BATTERY
19 10‐23932 PIVOT ROD, WRX
20 10‐24012 BRKT, GB LOWER FRAME CONNECT
21 10‐24013 BRKT, GB TOP COVER
22 10‐24014 SPACER, LWR FRAME
23 10‐24015 FRAME, LWR ARM BOLT PLATE,LARGE
24 10‐24016 FRAME, LWR ARM BOLT PLATE,SMALL
25 10‐24076 CHAIN COUPLER GUARD, ASSY
26 10‐24317 STABILITY ARM
27 10‐24319 ADJUST STABILIZER BRKT, SHORT
28 10‐24338 METAL BELT GUARD ASSY, WRX
29 10‐28840 1/4 FUEL HOSE FOR WH, 48"
30 10‐19212 B100 BELT
31 10‐19950 15" X 1‐1/4" DOUBLE B GROOVE PULLEY
32 10‐23121 08668 ‐ 12 GALLON FUEL TANK (TALL)
33 10‐23122 STRAP, NYLON ‐ 54" W/SPRING BUCKLE
34 10‐18212 BATTERY HOLDER BOLT
35 10‐18185 LARGE FLANGE RIVET
36 10‐18188 2 BUTT HINGE, PLATED
37 P1211303 1/4 X 1 YELLOW RUBBER HANDLE GRIP
38 10‐19674 CPLR, 1.25BOLT X 1" KEY
39 10‐28856 LOCK PIN
40 10‐28645 COMPRESSION SPRING (SINGLE)
41 10‐28726 SLOTTED SPRING PIN 3/16 X 1‐1/2 PLN
42 10‐18762 J TRACK STOP
43 1200024 1/4" HOSE CLAMP
44 10‐17854 1/4" X 2‐1/2" SQUARE KEY
45 10‐19606 KEY, 1/4" X 1‐1/2" SQ
46 10‐19224 1/4" X 1" WOODRUFF KEY
47 10‐17712 5/16" X 1‐3/4" NC BOLT GR 5 PLTD
48 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
49 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
50 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD



M
D
 K
IT, W

R
X
 3
1
 | 4

1
 (A

4
1
6
)

7
6

1

10

11

1213

13

14

15

16 17

18

19

2

20

20

21

22

23

23

24

24

25

26
27

27

28

29

3

30

31

32

33

34

35

36

37

38

39

4

40

41

42

43

44

45

46

47

48

48

48

48

49

49

49

4949

49

49

5

50

50

51

52

52

52

52

52

52

52

52

53

54

54

55

56

57

58

58

58

59

6

60

60 61

61

62

62

62

62

62

62

62

62

62

62

62

62

62

62

62

6363

63

64

65

65

65

65

65

6565

65

65

65

65
65

66

67

68
69

7

70

71

72

8

9



MD KIT, WRX 31 | 41 (A416)

77

DESCRIPTIONPART NO.ITEM
51 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
52 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
53 10‐19975 3/8" X 1‐1/4" NC BOLT GR 5 PLTD
54 10‐27982 3/8" X 3‐1/2" NC BOLT GR 5 PLTD
55 10‐28450 3/8" X 1‐3/4" NC BOLT GRADE 5 PLTD
56 10‐27986 3/8" X 1" NC CARRIAGE BOLT GR 5 PLT
57 10‐28656 #10 X 3/4 BOLT PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐17182 7/16 TRACK WASHER
60 10‐17392 3/8" FLAT WASHER PLTD
61 10‐19605 1/2" LOCK WASHER PLTD
62 10‐17402 3/8" NC NYLON LOCKNUT PLTD
63 10‐17752 1/2" NC HEX NUT PLAIN
64 10‐19596 3/8" SERRATED FLANGE NUT
65 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
66 10‐19980 5/16" NC NYLON LOCKNUT PLTD
67 10‐28657 #10 NYLON LOCKNUT PLTD
68 10‐24315 CABLE GUIDE ASSY
69 10‐24314 CABLE GUIDE ONLY
70 10‐21494 LIFT ARM PULLEY ASSEMBLY
71 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
72 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD



M
D
 K
IT, W

R
X
 3
6
 (A

4
1
7
)

7
8

1

10

11

1213

13

14

15

16 17

18

19

2

20

20

21

22

23

23

24

24

25

26

27

27

28

29

3

30

31

32

33

34

35

36

37

38

39

4

40

41

42

43

44

45

46

47

48

48

48

48

49

49

49

4949

49

49

5

50

50

51

52

52

52

52

52

52

52

52

53

54

54

55

56

57

58

58

58

59

6

60

60 61

61

62

62

62

62

62

62

62

62

62

62

62

62

62

62

62

6363

63

64

65

65

65

65

65

6565

65

65

65

65

65

66

67

68
69

7
70

71

72

8

9



MD KIT, WRX 36 (A417)

79

DESCRIPTIONPART NO.ITEM
1 05‐A417 WRX100‐36 MD KIT
2 10‐23217 GEARBOX ASSEMBLY
3 10‐23218 GEARBOX MOUNT PLATE
4 10‐29676 GEARBOX
5 10‐23808 RH MOTOR MOUNT ARM, WRX
6 10‐23809 LH MOTOR MOUNT ARM, WRX
7 10‐23810 FUEL TANK MOUNT, WRX
8 10‐23811 STOPPER PLATE, WRX
9 10‐23812 MOTOR MOUNT, WRX
10 10‐23813 WRX BELT TENSIONER HANDLE ASSY
11 10‐23814 RH BACK PIVOT ARM, WRX
12 10‐23815 LH BACK PIVOT ARM, WRX
13 10‐23816 PIVOT ARM MOUNT BRACKET, WRX
14 10‐23817 GEARBOX BACK PLATE ASSY, WRX
15 10‐23819 GEARBOX COVER SUPPORT BRACKET, WRX
16 10‐23822 STABILIZING ARM BRACKET, WRX
17 10‐23836 BATTERY MOUNT, WRX
18 10‐23908 HOLD DOWN STRAP, BATTERY
19 10‐23932 PIVOT ROD, WRX
20 10‐24012 BRKT, GB LOWER FRAME CONNECT
21 10‐24013 BRKT, GB TOP COVER
22 10‐24014 SPACER, LWR FRAME
23 10‐24015 FRAME, LWR ARM BOLT PLATE,LARGE
24 10‐24016 FRAME, LWR ARM BOLT PLATE,SMALL
25 10‐24076 CHAIN COUPLER GUARD, ASSY
26 10‐24317 STABILITY ARM
27 10‐24318 ADJUST STABILIZER BRKT, LONG
28 10‐24338 METAL BELT GUARD ASSY, WRX
29 10‐28840 1/4 FUEL HOSE FOR WH, 48"
30 10‐19212 B100 BELT
31 10‐19950 15" X 1‐1/4" DOUBLE B GROOVE PULLEY
32 10‐23121 08668 ‐ 12 GALLON FUEL TANK (TALL)
33 10‐23122 STRAP, NYLON ‐ 54" W/SPRING BUCKLE
34 10‐18212 BATTERY HOLDER BOLT
35 10‐18185 LARGE FLANGE RIVET
36 10‐18188 2 BUTT HINGE, PLATED
37 P1211303 1/4 X 1 YELLOW RUBBER HANDLE GRIP
38 10‐19674 CPLR, 1.25BOLT X 1" KEY
39 10‐28856 LOCK PIN
40 10‐28645 COMPRESSION SPRING (SINGLE)
41 10‐28726 SLOTTED SPRING PIN 3/16 X 1‐1/2 PLN
42 10‐18762 J TRACK STOP
43 1200024 1/4" HOSE CLAMP
44 10‐17854 1/4" X 2‐1/2" SQUARE KEY
45 10‐19606 KEY, 1/4" X 1‐1/2" SQ
46 10‐19224 1/4" X 1" WOODRUFF KEY
47 10‐17712 5/16" X 1‐3/4" NC BOLT GR 5 PLTD
48 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
49 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
50 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD



M
D
 K
IT, W

R
X
 3
6
 (A

4
1
7
)

8
0

1

10

11

1213

13

14

15

16 17

18

19

2

20

20

21

22

23

23

24

24

25

26

27

27

28

29

3

30

31

32

33

34

35

36

37

38

39

4

40

41

42

43

44

45

46

47

48

48

48

48

49

49

49

4949

49

49

5

50

50

51

52

52

52

52

52

52

52

52

53

54

54

55

56

57

58

58

58

59

6

60

60 61

61

62

62

62

62

62

62

62

62

62

62

62

62

62

62

62

6363

63

64

65

65

65

65

65

6565

65

65

65

65

65

66

67

68
69

7
70

71

72

8

9



MD KIT, WRX 36 (A417)

81

DESCRIPTIONPART NO.ITEM
51 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
52 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
53 10‐19975 3/8" X 1‐1/4" NC BOLT GR 5 PLTD
54 10‐27982 3/8" X 3‐1/2" NC BOLT GR 5 PLTD
55 10‐28450 3/8" X 1‐3/4" NC BOLT GRADE 5 PLTD
56 10‐27986 3/8" X 1" NC CARRIAGE BOLT GR 5 PLT
57 10‐28656 #10 X 3/4 BOLT PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐17182 7/16 TRACK WASHER
60 10‐17392 3/8" FLAT WASHER PLTD
61 10‐19605 1/2" LOCK WASHER PLTD
62 10‐17402 3/8" NC NYLON LOCKNUT PLTD
63 10‐17752 1/2" NC HEX NUT PLAIN
64 10‐19596 3/8" SERRATED FLANGE NUT
65 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
66 10‐19980 5/16" NC NYLON LOCKNUT PLTD
67 10‐28657 #10 NYLON LOCKNUT PLTD
68 10‐24315 CABLE GUIDE ASSY
69 10‐24314 CABLE GUIDE ONLY
70 10‐21494 LIFT ARM PULLEY ASSEMBLY
71 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
72 9900560 1/2" X 2‐1/4" NC BOLT GR 5 PLTD



EM
D
 K
IT, W

R
X
 3
1
‐4
1
 (A

4
1
8
)

8
2

1

10

11

12

13

14

15
16

17

18

18

19

2

20

21
22

23

23

24

25

25

25
26

27

27

28

29

3

30

31

31

32

32

33

34

34

34

35

35

35

35

36

36

37

38

38

4

5
6

7

8

9



EMD KIT, WRX 31‐41 (A418)

83

DESCRIPTIONPART NO.ITEM
1 05‐A418 WRX100‐31/36/41 EMD KIT
2 10‐23217 GEARBOX ASSEMBLY
3 10‐23218 GEARBOX MOUNT PLATE
4 10‐29676 GEARBOX
5 10‐24309 WRX EMD MOUNT ASSY
6 10‐22647 EMD MOTOR MNT RH
7 10‐22648 EMD MOTOR MNT LH
8 10‐24308 WRX100 EMD MOUNT
9 10‐24310 END MOUNT CAP
10 10‐24311 BACKPLATE MOUNT
11 10‐24313 WRX100 EMD BELT GUARD ASSY
12 10‐28049 SMALL PLASTIC GUARD ONLY
13 10‐24312 WRX EMD BACKPLATE
14 10‐24076 CHAIN COUPLER GUARD, ASSY
15 10‐19934 B62 BELT
16 10‐19950 15" X 1‐1/4" DOUBLE B GROOVE PULLEY
17 10‐18190 TOGGLE LATCH ONLY
18 10‐18185 LARGE FLANGE RIVET
19 10‐18188 2 BUTT HINGE, PLATED
20 10‐19674 CPLR, 1.25BOLT X 1" KEY
21 10‐17854 1/4" X 2‐1/2" SQUARE KEY
22 10‐19224 1/4" X 1" WOODRUFF KEY
23 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
24 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
25 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
26 10‐19588 1/2" X 1‐1/4" NC BOLT GR 5 PLTD
27 10‐19937 1/2 X 8‐1/2" BOLT
28 10‐19975 3/8" X 1‐1/4" NC BOLT GR 5 PLTD
29 10‐28656 #10 X 3/4 BOLT PLTD
30 10‐17392 3/8" FLAT WASHER PLTD
31 10‐19605 1/2" LOCK WASHER PLTD
32 10‐17402 3/8" NC NYLON LOCKNUT PLTD
33 10‐17750 1/2" NC NYLON LOCKNUT GR 5 YLW PLTD
34 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
35 10‐19602 1/2" NC HEX NUT PLTD
36 10‐19980 5/16" NC NYLON LOCKNUT PLTD
37 10‐28657 #10 NYLON LOCKNUT PLTD
38 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD



EM
D
 K
IT, W

R
X
 4
6
‐7
6
 (A

4
2
3
)

8
4

1

10

11

12

13

14

15
16

17

18

18

19

2

20

21
22

23

23

24

25

25

25
26

27

27

28

29

3

30

31

31

32

32

33

34

34

34

35

35

3535

36

36

37

38

38

39

4

5
6

7

8

9



EMD KIT, WRX 46‐76 (A423)

85

DESCRIPTIONPART NO.ITEM
1 05‐A423 WRX 8/10‐46/51/56/61/71 EMD KIT
2 10‐23217 GEARBOX ASSEMBLY
3 10‐23218 GEARBOX MOUNT PLATE
4 10‐29676 GEARBOX
5 10‐24309 WRX EMD MOUNT ASSY
6 10‐22647 EMD MOTOR MNT RH
7 10‐22648 EMD MOTOR MNT LH
8 10‐24308 WRX100 EMD MOUNT
9 10‐24310 END MOUNT CAP
10 10‐24311 BACKPLATE MOUNT
11 10‐24313 WRX100 EMD BELT GUARD ASSY
12 10‐28049 SMALL PLASTIC GUARD ONLY
13 10‐24312 WRX EMD BACKPLATE
14 10‐24076 CHAIN COUPLER GUARD, ASSY
15 10‐19934 B62 BELT
16 10‐19933 15" X 1‐1/4" TRIPLE B GROOVE PULLEY
17 10‐18190 TOGGLE LATCH ONLY
18 10‐18185 LARGE FLANGE RIVET
19 10‐18188 2 BUTT HINGE, PLATED
20 10‐19674 CPLR, 1.25BOLT X 1" KEY
21 10‐17854 1/4" X 2‐1/2" SQUARE KEY
22 10‐19224 1/4" X 1" WOODRUFF KEY
23 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
24 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
25 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
26 10‐19588 1/2" X 1‐1/4" NC BOLT GR 5 PLTD
27 10‐19937 1/2 X 8‐1/2" BOLT
28 10‐19975 3/8" X 1‐1/4" NC BOLT GR 5 PLTD
29 10‐28656 #10 X 3/4 BOLT PLTD
30 10‐17392 3/8" FLAT WASHER PLTD
31 10‐19605 1/2" LOCK WASHER PLTD
32 10‐17402 3/8" NC NYLON LOCKNUT PLTD
33 10‐17750 1/2" NC NYLON LOCKNUT GR 5 YLW PLTD
34 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
35 10‐19602 1/2" NC HEX NUT PLTD
36 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
37 10‐28657 #10 NYLON LOCKNUT PLTD
38 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
39 10‐27336 5/16" FLAT WASHER PLTD



86

US MOTORS SHIM KIT (A476)

1

2

3

3

4
4

5

5



US MOTORS SHIM KIT (A476)

87

DESCRIPTIONPART NO.ITEM
1 05‐A476 US MOTORS SHIM KIT
2 201250RD MOTOR SHIM (US MOTORS)
3 10‐17635 3/8" X 2‐3/4" NC BOLT GR 8 PLTD
4 10‐19596 3/8" NC SERRATED FLANGE NUT PLTD
5 10‐17392 3/8" FLAT WASHER PLTD



P
TO

‐SD
 K
IT, W

R
X
 8
‐3
1
 (A

4
2
9
)

8
8 1

10

11

12

13

14

15

16

16

17

18

19

2

20

21

22

23

24
25

25

26

27

28 28

29

3

30

3132

33

33

33

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

47

47

47

47

47

48

49 49

4949

5

5

5

5

5

6

7

7

8

9

9



PTO‐SD KIT, WRX 8‐31 (A429)

89

DESCRIPTIONPART NO.ITEM
1 05‐A429 WRX8‐31 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19460 CLAMP, W100 HALF
6 10‐19461 SADDLE, W80 SD
7 200511RD CLAMP‐ON BEARING MNT ASSY, 8"
8 200510RD CLAMP‐ON BEARING MNT, 8"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 200513RD CLAMP‐ON GB ASSY, 8"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 200512RD CLAMP‐ON GB MNT, 8"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 10‐24321 SD DRIVE SHAFT GUARD, 33 3/4"
17 10‐24328 SD DRIVE SHAFT, SHORT
18 10‐24381 WRX100 SD DS, 5'
19 10‐17229 Rubber belt
20 10‐18878 4‐3/4 STRAP
21 10‐19674 C6012  CHAIN COUPLER   #10293
22 201004 #80HR OFFSET LINK (HEAVY)
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80 HR OFFSET LINK (HEAVY)
30 200585 80B12 x 1 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR



P
TO

‐SD
 K
IT, W

R
X
 8
‐3
6
 (A

4
3
0
)

9
0 1

10

11

12

13

14

15

16

16

17

18

19

2

20

21

22

23

24
25

25

26

27

28 28

29

3

30

3132

33

33

33

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

4747

47

47

47

48

49 49

4949

5

5

5

5

5

6

7

7

8

9

9



PTO‐SD KIT, WRX 8‐36 (A430)

91

DESCRIPTIONPART NO.ITEM
1 05‐A430 WRX80‐36 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19460 CLAMP, W100 HALF
6 10‐19461 SADDLE, WD80 SD
7 200511RD CLAMP‐ON BEARING MNT ASSY, 8"
8 200510RD CLAMP‐ON BEARING MNT, 8"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 200513RD CLAMP‐ON GB ASSY, 8"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 200512RD CLAMP‐ON GB MNT, 8"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 10‐24322 SD DRIVE SHAFT GUARD, 31 1/2"
17 10‐24328 SD DRIVE SHAFT, SHORT
18 10‐24381 WRX100 SD DS, 5'
19 10‐17229 Rubber belt
20 10‐18878 4‐3/4 STRAP
21 10‐19674 C6012  CHAIN COUPLER   #10293
22 201004 #80x27P CHAIN CONNECT & HALF LINK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK (HEAVY)
30 200585 80B12 x 1 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR



P
TO

‐SD
 K
IT, W

R
X
 8
‐4
1
 (A

4
3
1
)

9
2 1

10

11

12

13

14

15

16

16

17

18

19

2

20

21

22

23

24
25

25

26

27

28

28

29

3

30

3132

33

3333

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

4747

47

47

47

48

49

49

49

49

5

5

5

5

5

6

7

7

8

9

9



PTO‐SD KIT, WRX 8‐41 (A431)

93

DESCRIPTIONPART NO.ITEM
1 05‐A431 WRX80‐41 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19460 CLAMP, W80 HALF
6 10‐19461 SADDLE, W80 SD
7 200511RD CLAMP‐ON BEARING MNT ASSY, 8"
8 200510RD CLAMP‐ON BEARING MNT, 8"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 200513RD CLAMP‐ON GB ASSY, 8"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 200512RD CLAMP‐ON GB MNT, 8"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 10‐24323 SD DRIVE SHAFT GUARD, 29 7/8"
17 10‐24330 WRX10‐41 SD DRIVE SHAFT
18 10‐24381 WRX100 SD DS, 5'
19 10‐17229 Rubber belt
20 10‐18878 4‐3/4 STRAP
21 10‐19674 C6012  CHAIN COUPLER   #10293
22 201004 #80 x 27P CHAIN CONNECT & HALF LINK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK (HEAVY)
30 200585 80B12 x 1 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR



P
TO

‐SD
 K
IT, W

R
X
 8
‐4
6
 (A

4
3
2
)

9
4 1

10

11

12

13

14

15

16

17

18

19

2

20
21

22

23

24
25

25

26

27

28

28

29

3

30

3132

33

3333

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

47

47

47

47

47

48

49

49

4949

5

5
5

5

5

50

6

7

7

8

9

9



PTO‐SD KIT, WRX 8‐46 (A432)

95

DESCRIPTIONPART NO.ITEM
1 05‐A432 WRX80‐46 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19460 CLAMP, W80 HALF
6 10‐19461 SADDLE, W80 SD
7 200511RD CLAMP‐ON BEARING MNT ASSY, 8"
8 200510RD CLAMP‐ON BEARING MNT, 8"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 200513RD CLAMP‐ON GB ASSY, 8"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 200512RD CLAMP‐ON GB MNT, 8"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 200587YL SD DRIVESHAFT GUARD, 56‐3/4"
17 10‐23246 LOWER DS GUARD 7‐7/8"
18 10‐28986 LOWER DRIVESHAFT
19 10‐24381 WRX100 SD DS, 5'
20 10‐17229 RUBBER BELT
21 10‐18878 4‐3/4 STRAP
22 201004 #80 x 27P CHAIN CONNECT & HALF LINK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK (HEAVY)
30 200585 80B12 x 1 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐19674 C6012  CHAIN COUPLER   #10293
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
50 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD



P
TO

‐SD
 K
IT, W

R
X
 8
‐5
1
 (A

4
3
3
)

9
6 1

10

11

12

13

14

15

15

16

17

18

19

2

20
21

22

23

24
25

25

26

27

28

28

29

3

30

3132

33

3333

33

33

34

35

35

3535
36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

4747

47

47

47

48

49

5

5
5

5

5

6

7

7

8

9

9



PTO‐SD KIT, WRX 8‐51 (A433)

97

DESCRIPTIONPART NO.ITEM
1 05‐A433 WRX80‐51 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19460 CLAMP, W80 HALF
6 10‐19461 SADDLE, W80 SD
7 200511RD CLAMP‐ON BEARING MNT ASSY, 8"
8 200510RD CLAMP‐ON BEARING MNT, 8"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 200513RD CLAMP‐ON GB ASSY, 8"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 200512RD CLAMP‐ON GB MNT, 8"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 200504YL SD DS GUARD, 16‐3/8"
17 10‐19629 W80‐41 BD DRIVESHAFT
18 10‐19674 C6012  CHAIN COUPLER   #10293
19 10‐24381 WRX100 SD DS, 5'
20 10‐17229 RUBBER BELT
21 10‐18878 4‐3/4 STRAP
22 201004 #80 x 27P CHAIN CONNECT & HALF LINK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK (HEAVY)
30 200585 80B12 x 1 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD



P
TO

‐SD
 K
IT, W

R
X
 8
‐5
6
 (A

4
3
4
)

9
8 1

10

11

12

13

14

15

16

17

18

19

2

20
21

22

23

24
25

25

26

27

28

28

29

3

30

3132

33

3333

33

33

34

35

35

3535

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

4747

47

47

47

48

49

49

5

5
5

5

5

50

6

7

7

8

9

9



PTO‐SD KIT, WRX 8‐56 (A434)

99

DESCRIPTIONPART NO.ITEM
1 05‐A434 WRX80‐56 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19460 CLAMP, W80 HALF
6 10‐19461 SADDLE, W80 SD
7 200511RD CLAMP‐ON BEARING MNT ASSY, 8"
8 200510RD CLAMP‐ON BEARING MNT, 8"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 200513RD CLAMP‐ON GB ASSY, 8"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 200512RD CLAMP‐ON GB MNT, 8"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 200590YL SD DRIVESHAFT GUARD, 55‐1/4"
17 10‐23248 LOWER DS GUARD 20‐7/8"
18 10‐27904 LOWER DRIVESHAFT
19 10‐24381 WRX100 SD DS, 5'
20 10‐17229 RUBBER BELT
21 10‐18878 4‐3/4 STRAP
22 201004 #80 x 27P CHAIN CONNECT & HALF LINK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK (HEAVY)
30 200585 80B12 x 1 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
36 10‐19674 C6012  CHAIN COUPLER   #10293
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
50 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD



P
TO

‐SD
 K
IT, W

R
X
 8
‐6
1
 (A

4
3
5
)

1
0
0 1

10

11

12

13

14

15

15

16

17

18

19

19

2

20
21

22

23

24
25

25

26

27

28

28

29

3

30

3132

33

33

33

33

33

33

34

35

35

3535

36

37

38

38

39

4
40

40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

47
47

47

47

47

47

48

49

49

5

5
5

5

5

5

50

6

7

7

78

9

9



PTO‐SD KIT, WRX 8‐61 (A435)

101

DESCRIPTIONPART NO.ITEM
1 05‐A435 WRX80‐61 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19460 CLAMP, W80 HALF
6 10‐19461 SADDLE, W80 SD
7 200511RD CLAMP‐ON BEARING MNT ASSY, 8"
8 200510RD CLAMP‐ON BEARING MNT, 8"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 200513RD CLAMP‐ON GB ASSY, 8"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 200512RD CLAMP‐ON GB MNT, 8"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 200590YL SD DRIVESHAFT GUARD, 55‐1/4"
17 200506YL SD DS GUARD, 24‐1/4"
18 10‐23231 LOWER DRIVESHAFT
19 10‐24381 WRX100 SD DS, 5'
20 10‐17229 RUBBER BELT
21 10‐18878 4‐3/4 STRAP
22 201004 #80 x 27P CHAIN CONNECT & HALF LINK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK (HEAVY)
30 200585 80B12 x 1 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
36 10‐19674 C6012  CHAIN COUPLER   #10293
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
50 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD



P
TO

‐SD
 K
IT, W

R
X
 8
‐7
1
 (A

4
3
6
)

1
0
2 1

10

11

12

13

14

15

15
15

16

17

17

17

18
19

2

20

21

21

2121

22

23

24
25

25

26

27

28

28

29

3

30

3132

33

33

3333

33

33

34

35

36

36

37

38

38

39

4

40

40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

47

47

47

47
47

47

48

5

5
5

5
5

5

6

7

7

7
8

9

9



PTO‐SD KIT, WRX 8‐71 (A436)

103

DESCRIPTIONPART NO.ITEM
1 05‐A436 WRX80‐71 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19460 CLAMP, W80 HALF
6 10‐19461 SADDLE, W80 SD
7 200511RD CLAMP‐ON BEARING MNT ASSY, 8"
8 200510RD CLAMP‐ON BEARING MNT, 8"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 200513RD CLAMP‐ON GB ASSY, 8"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 200512RD CLAMP‐ON GB MNT, 8"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 200506YL SD DS GUARD, 24‐1/4"
17 10‐24381 WRX100 SD DS, 5'
18 10‐17229 RUBBER BELT
19 10‐18878 4‐3/4 STRAP
20 10‐19674 C6012  CHAIN COUPLER   #10293
21 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
22 201004 #80 x 27P CHAIN CONNECT & HALF LINK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK (HEAVY)
30 200585 80B12 x 1 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD



P
TO

‐SD
 K
IT, W

R
X
 8
‐7
6
 (A

4
4
4
)

1
0
4 1

10

11

12

13

14

15

15

15

15

16

17

17

17

18

19

2

20

21

22

23

24
25

25

26

27

28

28

29

3

30
3132

33

33

33

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40
40

40
41

42

42

4343

44

44

45

46

46

47

4747

47

47

4747

47

48

49

49

4949

5

5
5

5

55

5

6

7

7

7

7

8

9

9



PTO‐SD KIT, WRX 8‐76 (A444)

105

DESCRIPTIONPART NO.ITEM
1 05‐A444 WRX80‐76 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19460 CLAMP, W80 HALF
6 10‐19461 SADDLE, W80 SD
7 200511RD CLAMP‐ON BEARING MNT ASSY, 8"
8 200510RD CLAMP‐ON BEARING MNT, 8"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 200513RD CLAMP‐ON GB ASSY, 8"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 200512RD CLAMP‐ON GB MNT, 8"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 10‐23248 LOWER DS GUARD 20‐7/8"
17 10‐24381 WRX100 SD DS, 5'
18 200803 WLDT, SD DRIVESHAFT
19 10‐17229 Rubber belt
20 10‐18878 4‐3/4 STRAP
21 10‐19674 C6012  CHAIN COUPLER   #10293
22 201004 #80 x 27P CHAIN CONNECT & HALF LINK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK (HEAVY)
30 200585 80B12 x 1 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR



P
TO

‐SD
 K
IT, W

R
X
 1
0
‐3
1
 (A

4
1
9
)

1
0
6 1

10

11

12

13

14

15

16

16

17

18

19

2

20

21

22

23

24
25

25

26

27

28 28 29

3

30

3132

33

33

33

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

4747

47

47

47

48

49 49

4949

5

5

5

5

5

6

7

7

8

9

9



PTO‐SD KIT, WRX 10‐31 (A419)

107

DESCRIPTIONPART NO.ITEM
1 05‐A419 WRX100‐31 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19801 CLAMP, W100 HALF
6 10‐19804 SADDLE, W100 SD
7 10‐24325 CLAMP‐ON BEARING MNT ASSY, 10"
8 10‐24324 CLAMP‐ON BEARING MNT, 10"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 10‐24327 CLAMP‐ON GB ASSY, 10"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 10‐24326 CLAMP‐ON GB MNT, 10"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 10‐24321 SD DRIVE SHAFT GUARD, 33 3/4"
17 10‐24328 SD DRIVE SHAFT, SHORT
18 10‐24381 WRX100 SD DS, 5'
19 10‐17229 RUBBER BELT
20 10‐18878 4‐3/4 STRAP
21 10‐19674 C6012  CHAIN COUPLER   #10293
22 201004 #80H X 27P CHAIN CONNECT & HALF LNK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK(HEAVY)
30 10‐23180 80B12 X 1‐1/4 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR



P
TO

‐SD
 K
IT, W

R
X
 1
0
‐3
6
 (A

4
2
0
)

1
0
8 1

10

11

12

13

14

15

16

16

17

18

19

2

20

21

22

23

24
25

25

26

27

28 28

29

3

30

3132

33

33

33

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

4747

47

47

47

48

49 49

4949

5

5

5

5

5

6

7

7

8

9

9



PTO‐SD KIT, WRX 10‐36 (A420)

109

DESCRIPTIONPART NO.ITEM
1 05‐A420 WRX100‐36 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19801 CLAMP, W100 HALF
6 10‐19804 SADDLE, W100 SD
7 10‐24325 CLAMP‐ON BEARING MNT ASSY, 10"
8 10‐24324 CLAMP‐ON BEARING MNT, 10"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 10‐24327 CLAMP‐ON GB ASSY, 10"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 10‐24326 CLAMP‐ON GB MNT, 10"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 10‐24322 SD DRIVE SHAFT GUARD, 31 1/2"
17 10‐24328 SD DRIVE SHAFT, SHORT
18 10‐24381 WRX100 SD DS, 5'
19 10‐17229 RUBBER BELT
20 10‐18878 4‐3/4 STRAP
21 10‐19674 C6012  CHAIN COUPLER   #10293
22 201004 #80H X 27P CHAIN CONNECT & HALF LNK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK(HEAVY)
30 10‐23180 80B12 X 1‐1/4 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR



P
TO

‐SD
 K
IT, W

R
X
 1
0
‐4
1
 (A

4
2
1
)

1
1
0 1

10

11

12

13

14

15

16

16

17

18

19

2

20

21

22

23

24
25

25

26

27

28

28

29

3

30

3132

33

3333

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

4747

47

47

47

48

49

49

4949

5

5

5

5

5

6

7

7

8

9

9



PTO‐SD KIT, WRX 10‐41 (A421)

111

DESCRIPTIONPART NO.ITEM
1 05‐A421 WRX100‐41 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19801 CLAMP, W100 HALF
6 10‐19804 SADDLE, W100 SD
7 10‐24325 CLAMP‐ON BEARING MNT ASSY, 10"
8 10‐24324 CLAMP‐ON BEARING MNT, 10"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 10‐24327 CLAMP‐ON GB ASSY, 10"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 10‐24326 CLAMP‐ON GB MNT, 10"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 10‐24323 SD DRIVE SHAFT GUARD, 29 7/8"
17 10‐24330 WRX10‐41 SD DRIVE SHAFT
18 10‐24381 WRX100 SD DS, 5'
19 10‐17229 RUBBER BELT
20 10‐18878 4‐3/4 STRAP
21 10‐19674 C6012  CHAIN COUPLER   #10293
22 201004 #80H X 27P CHAIN CONNECT & HALF LNK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐17400 #80HR OFFSET LINK(HEAVY)
30 10‐23180 80B12 X 1‐1/4 SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR



P
TO

‐SD
 K
IT, W

R
X
 1
0
‐5
1
 (A

4
2
4
)

1
1
2 1

10

11

12

13

14

15

15

16

17

18

19

2

20

21

22

23

24
25

25

26

27

28

28

29

29

2929

3

30

3132

33

3333

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

47
47

47

47

47

48

49

5

5
5

5

5

6

7

7

8

9

9



PTO‐SD KIT, WRX 10‐51 (A424)

113

DESCRIPTIONPART NO.ITEM
1 05‐A424 WRX100‐51 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19801 CLAMP, W100 HALF
6 10‐19804 SADDLE, W100 SD
7 10‐24325 CLAMP‐ON BEARING MNT ASSY, 10"
8 10‐24324 CLAMP‐ON BEARING MNT, 10"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 10‐24327 CLAMP‐ON GB ASSY, 10"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 10‐24326 CLAMP‐ON GB MNT, 10"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 200504YL SD DS GUARD, 16‐3/8"
17 10‐19629 BD DRIVESHAFT
18 10‐24381 WRX100 SD DS, 5'
19 10‐17229 RUBBER BELT
20 10‐18878 4‐3/4 STRAP
21 10‐19674 C6012  CHAIN COUPLER   #10293
22 201004 #80H X 27P CHAIN CONNECT & HALF LNK
23 10‐19323 #80 CONNECTOR LINK (HEAVY)
24 10‐18691 1‐1/4 WOOD BEARING
25 10‐18695 1‐1/4" FLANGE, 2‐HOLE
26 10‐18185 LARGE FLANGE RIVET
27 10‐18188 2 BUTT HINGE, PLATED
28 10‐19119 DRIVESHAFT CONNECTR
29 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
30 10‐23180 80B12 X 1‐1/4  SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐17400 #80HR  OFFSET LINK(HEAVY)
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD



P
TO

‐SD
 K
IT, W

R
X
 1
0
‐6
1
 (A

4
2
5
)

1
1
4 1

10

11

12

13

14

15

15

16

17

18

19
19

2

20
21

22

23

24

25
26

26

27

28

29

29

3

30

3132

33

33

3333

33

33

34

35

36

36

37

38

38

39

4
40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

4747

47

47

47

48

49

49

4949

5

5

5

5

5

50

6

7

7

8

9

9



PTO‐SD KIT, WRX 10‐61 (A425)

115

DESCRIPTIONPART NO.ITEM
1 05‐A425 WRX100‐61 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19801 CLAMP, W100 HALF
6 10‐19804 SADDLE, W100 SD
7 10‐24325 CLAMP‐ON BEARING MNT ASSY, 10"
8 10‐24324 CLAMP‐ON BEARING MNT, 10"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 10‐24327 CLAMP‐ON GB ASSY, 10"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 10‐24326 CLAMP‐ON GB MNT, 10"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 200590YL SD DRIVESHAFT GUARD, 55‐1/4"
17 200506YL WRX 71 SD DS GUARD, 24‐1/4"
18 10‐23231 LOWER DRIVESHAFT, STX2/XTA08/10‐41
19 10‐24381 WRX100 SD DS, 5'
20 10‐17229 RUBBER BELT
21 10‐18878 4‐3/4 STRAP
22 10‐19674 C6012  CHAIN COUPLER   #10293
23 201004 #80H X 27P CHAIN CONNECT & HALF LNK
24 10‐19323 #80 CONNECTOR LINK (HEAVY)
25 10‐18691 1‐1/4 WOOD BEARING
26 10‐18695 1‐1/4" FLANGE, 2‐HOLE
27 10‐18185 LARGE FLANGE RIVET
28 10‐18188 2 BUTT HINGE, PLATED
29 10‐19119 DRIVESHAFT CONNECTR
30 10‐23180 80B12 X 1‐1/4  SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19224 1/4" X 1" WOODRUFF KEY
34 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐17400 #80HR  OFFSET LINK(HEAVY)
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR
50 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD



P
TO

‐SD
 K
IT, W

R
X
 1
0
‐7
1
 (A

4
2
6
)

1
1
6 1

10

11

12

13

14

15

15

15

16

17

17
17

18
19

2

20

21

22

23

24

24

24

2424

24

25
26

26

27

28

29

29

3

30

3132

33

35

36

36

37

38

38

39

4
40

40

40

40

40

40

41

42

42

4343

44

44

45

46

46

47

4747

47

47

47

47

48

49

49

4949

5

5

5

5

5

5

6

7

7

7
8

9

9



PTO‐SD KIT, WRX 10‐71 (A426)

117

DESCRIPTIONPART NO.ITEM
1 05‐A426 WRX100‐71 SD KIT
2 10‐19806 PTO SHAFT, YELLOW END (60")
3 10‐17232 PTO SHIELD ASSM
4 200457RD WRX PTO SHIELD MOUNT BRACKET
5 10‐19801 CLAMP, W100 HALF
6 10‐19804 SADDLE, W100 SD
7 10‐24325 CLAMP‐ON BEARING MNT ASSY, 10"
8 10‐24324 CLAMP‐ON BEARING MNT, 10"
9 10‐23250WH FLANGE BEARING HANGER BRACKET
10 10‐24327 CLAMP‐ON GB ASSY, 10"
11 10‐23268 DS GUARD HANGER BRKT, LWR
12 10‐24076 CHAIN COUPLER GUARD, ASSY
13 10‐24326 CLAMP‐ON GB MNT, 10"
14 10‐29676 GEARBOX
15 10‐23614 UPPER DS GUARD, 57‐3/4"
16 200506YL WRX 71 SD DS GUARD, 24‐1/4"
17 10‐24381 WRX100 SD DS, 5'
18 10‐17229 RUBBER BELT
19 10‐18878 4‐3/4 STRAP
20 10‐19674 C6012  CHAIN COUPLER   #10293
21 201004 #80H X 27P CHAIN CONNECT & HALF LNK
22 10‐19323 #80 CONNECTOR LINK (HEAVY)
23 10‐17400 #80HR  OFFSET LINK(HEAVY)
24 10‐19224 1/4" X 1" WOODRUFF KEY
25 10‐18691 1‐1/4 WOOD BEARING
26 10‐18695 1‐1/4" FLANGE, 2‐HOLE
27 10‐18185 LARGE FLANGE RIVET
28 10‐18188 2 BUTT HINGE, PLATED
29 10‐19119 DRIVESHAFT CONNECTR
30 10‐23180 80B12 X 1‐1/4  SPROCKET
31 10‐19648 SADDLE PIN
32 10‐19463 210 HITCH PIN
33 10‐19606 1/4" X 1‐1/2" SQUARE KEY
35 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
36 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
37 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
38 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
39 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
40 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
41 10‐28656 #10 X 3/4 BOLT PLTD
42 10‐19605 1/2" LOCK WASHER PLTD
43 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
44 10‐17402 3/8" NC NYLON LOCKNUT PLTD
45 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
46 10‐19596 3/8" SERRATED FLANGE NUT
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19225 SETSCREW, 3/8" UNC X 3/8" REGULAR



P
TO

‐B
D
 K
IT, W

R
X
 8
‐3
1
 (A

4
7
2
Y
L)1

1
8

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26

27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

40

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

5

50

51

51

52

53

53

54

54

54

55

55

56

57

58

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

8

9



PTO‐BD KIT, WRX 8‐31 (A472YL)

119

DESCRIPTIONPART NO.ITEM
1 05‐A472YL WRX 8‐31 BD KIT
2 10‐17231 PTO SHIELD ASSM
3 200933YL BD DS GUARD, 48‐1/4", YL
4 10‐19520 222‐16174   DRIVELINE      (RED)
5 10‐23247 LOWER DS GUARD 43‐7/8"
6 200999 BD DRIVESHAFT
7 10‐29946 7.7" X 1‐1/4" DOUBLE B GROOVE PLY
8 10‐27953 B160 BELT
9 201232RD BELT DRIVE GUARD ASSY
10 200997RD PTO SADDLE BRACKET
11 200990RD BD SUPPORT TUBE, OUTER
12 200989RD BD SUPPORT TUBE, INNER
13 200962RD FRAME EXTENSION, RH
14 200961RD FRAME EXTENSION, LH
15 200954RD BD CLAMP MOUNT BRACKET
16 200953RD BD GEARBOX BRACKET
17 200938RD GEARBOX ASSEMBLY
18 10‐29676 GEARBOX (W. HEART RED)
19 200928RD GEARBOX MOUNT PLATE
20 200931RD GEARBOX TOP PLATE
21 200930RD BELT DRIVE GUARD, BOTTOM COVER
22 10‐18914 SHORT CROSSMEMBER
23 10‐19674 CHAIN COUPLER
24 10‐18185 ASF\0621 RIVET (LARGE FLANGE)
25 10‐18188 2 BUTT HINGE, PLATED
26 200996RD BEARING BRKT MOUNT ASSY
27 200995RD BEARING BRACKET MOUNT
28 10‐18691 WOOD BEARING
29 10‐23250WH FLANGE BEARING HANGER BRACKET
30 10‐18533 15" X 1" DOUBLE B GROOVE PULLEY
31 10‐24076 CHAIN COUPLER GUARD, ASSY
32 10‐24016 FRAME, LWR ARM BOLT PLATE, SMALL
33 10‐24015 FRAME, LWR ARM BOLT PLATE, LARGE
34 10‐24014 SPACER, LWR FRAME
35 10‐24012 BRKT, GB LOWER FRAME CONNECT
36 10‐19655 SHIELD, 15" BD PULLEY
37 10‐19646 BD SLIDING BRACKET
38 10‐19639 BELT GUIDE BRACKET
39 10‐19638 BD BELT GUIDE CHANNEL
40 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
41 10‐17246 JACKSHAFT ASSM
42 10‐18817 EFH205‐16 BEARING
43 10‐18694 T52MST ZP FLANGE PLATED FINISH
44 10‐19649 JACKSHAFT
45 10‐17229 3‐1/2" X 5" X 1/8" 2 PLY BELT
46 10‐18878 4‐3/4 STRAP
47 10‐19606 KEY, 1/4" X 1‐1/2" SQ 700615
48 10‐17854 BD KEY
49 10‐19119 SLEEVE COUPLER
50 10‐19609 3/8" X 2" U‐BOLT PLTD



P
TO

‐B
D
 K
IT, W

R
X
 8
‐3
1
 (A

4
7
2
Y
L)1

2
0

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26

27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

40

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

5

50

51

51

52

53

53

54

54

54

55

55

56

57

58

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

8

9



PTO‐BD KIT, WRX 8‐31 (A472YL)

121

DESCRIPTIONPART NO.ITEM
51 10‐19601 3/4" NC NYLON LOCKNUT PLTD
52 10‐19610 3/8" X 2‐1/2" U‐BOLT PLTD
53 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
54 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
55 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
56 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
57 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐28656 #10 X 3/4 BOLT PLTD
60 10‐19547 7/16" X 3‐1/2" NC BOLT GR 5 PLTD
61 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
62 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
63 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
64 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
65 10‐17631 5/16" X 2‐1/2" NC BOLT GR 2 PLTD
66 10‐19548 BOLT 7/16" X 8"
67 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
68 10‐19537 1/4" X 1/2" HEX WSHR HEAD GR 5 PLTD
69 10‐19980 5/16" NC NYLON LOCKNUT PLTD
70 10‐18695 62MST ZP FLANGE PLATED FINISH
71 10‐19596 3/8" NC SERRATED FLANGE NUT PLTD
72 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
73 10‐28657 #10 NYLON LOCKNUT PLTD
74 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
75 10‐17402 3/8" NC NYLON LOCKNUT PLTD
76 10‐19605 1/2" LOCK WASHER PLTD



P
TO

‐B
D
 K
IT, W

R
X
 8
‐3
6
 (A

4
6
0
Y
L)1

2
2

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26
27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

49
550

50

50

50

50

51

52

53

53

54

54

54

55

55

56

5758

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

77

77

78

8

9



PTO‐BD KIT, WRX 8‐36 (A460YL)

123

DESCRIPTIONPART NO.ITEM
1 05‐A460YL WRX08‐36 BD KIT
2 10‐17231 PTO SHIELD ASSM
3 200959YL BD DS GUARD, 40‐3/4" YL
4 10‐24328 SD DRIVE SHAFT, SHORT
5 10‐23614 UPPER DS GUARD, 57‐3/4"
6 10‐23231 LOWER DRIVESHAFT
7 10‐29946 7.7" X 1‐1/4" DOUBLE B GROOVE PLY
8 10‐23196 B210 DOUBLE BANDED BELT
9 201232RD BELT DRIVE GUARD ASSY
10 200997RD PTO SADDLE BRACKET
11 200990RD BD SUPPORT TUBE, OUTER
12 200989RD BD SUPPORT TUBE, INNER
13 200962RD FRAME EXTENSION, RH
14 200961RD FRAME EXTENSION, LH
15 200954RD BD CLAMP MOUNT BRACKET
16 200953RD BD GEARBOX BRKT
17 200938RD GEARBOX ASSEMBLY
18 10‐29676 GEARBOX (W. HEART RED)
19 200928RD GEARBOX MOUNT PLATE
20 200931RD GEARBOX TOP PLATE
21 200930RD BELT DRIVE GUARD, BOTTOM COVER
22 200929RD BD CROSS MEMBER
23 10‐19674 CHAIN COUPLER
24 10‐18185 ASF\0621 RIVET (LARGE FLANGE)
25 10‐18188 2 BUTT HINGE, PLATED
26 200511RD WRX 8 SD CLAMP‐ON BEARING MNT ASSY
27 200510RD WRX 8 SD CLAMP‐ON BEARING MNT
28 10‐18691 WOOD BEARING
29 10‐23250WH FLANGE BEARING HANGER BRACKET
30 10‐18533 15" X 1" DOUBLE B GROOVE PULLEY
31 10‐24076 CHAIN COUPLER GUARD, ASSY
32 10‐24016 FRAME, LWR ARM BOLT PLATE, SMALL
33 10‐24015 FRAME, LWR ARM BOLT PLATE, LARGE
34 10‐24014 SPACER, LWR FRAME
35 10‐24012 BRKT, GB LOWER FRAME CONNECT
36 10‐19655 SHIELD, 15" BD PULLEY
37 10‐19646 BD SLIDING BRACKET
38 10‐19639 BELT GUIDE BRACKET
39 10‐19638 BD BELT GUIDE CHANNEL
40 10‐19460 HALF CLAMP 10716
41 10‐17246 JACKSHAFT ASSM
42 10‐18817 EFH205‐16 BEARING
43 10‐18694 T52MST ZP FLANGE PLATED FINISH
44 10‐19649 JACKSHAFT
45 10‐17229 3‐1/2" X 5" X 1/8" 2 PLY BELT
46 10‐18878 4‐3/4 STRAP
47 10‐19606 KEY, 1/4" X 1‐1/2" SQ 700615
48 10‐17854 BD KEY
49 10‐19119 SLEEVE COUPLER
50 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN



P
TO

‐B
D
 K
IT, W

R
X
 8
‐3
6
 (A

4
6
0
Y
L)1

2
4

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26
27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

49
550

50

50

50

50

51

52

53

53

54

54

54

55

55

56

5758

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

77

77

78

8

9



PTO‐BD KIT, WRX 8‐36 (A460YL)

125

DESCRIPTIONPART NO.ITEM
51 10‐19520 222‐16174   DRIVELINE      (RED)
52 10‐19610 3/8" X 2‐1/2" U‐BOLT PLTD
53 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
54 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
55 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
56 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
57 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐28656 #10 X 3/4 BOLT PLTD
60 10‐19547 7/16" X 3‐1/2" NC BOLT GR 5 PLTD
61 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
62 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
63 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
64 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
65 10‐17631 5/16" X 2‐1/2" NC BOLT GR 2 PLTD
66 10‐19548 BOLT 7/16" X 8"
67 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
68 10‐19537 1/4" X 1/2" HEX WSHR HEAD GR 5 PLTD
69 10‐19980 5/16" NC NYLON LOCKNUT PLTD
70 10‐18695 62MST ZP FLANGE PLATED FINISH
71 10‐19596 3/8" NC SERRATED FLANGE NUT PLTD
72 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
73 10‐28657 #10 NYLON LOCKNUT PLTD
74 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
75 10‐17402 3/8" NC NYLON LOCKNUT PLTD
76 10‐19605 1/2" LOCK WASHER PLTD
77 10‐19601 3/4" NC NYLON LOCKNUT PLTD
78 10‐19609 3/8" X 2" U‐BOLT PLTD



P
TO

‐B
D
 K
IT, W

R
X
 8
‐4
1
 (A

4
6
1
Y
L)1

2
6

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26
27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

5

50

50

50

51

52

53

53

54

54

54

55

55

56

5758

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

77

77

8

9



PTO‐BD KIT, WRX 8‐41 (A461YL)

127

DESCRIPTIONPART NO.ITEM
1 05‐A461YL WRX08‐41 BD KIT
2 10‐17231 PTO SHIELD ASSM
3 10‐23248 LOWER DS GUARD 20‐7/8"
4 200980 BD DRIVESHAFT
5 10‐23247 LOWER DS GUARD 43‐7/8"
6 10‐19520 222‐16174   DRIVELINE      (RED)
7 10‐29946 7.7" X 1‐1/4" DOUBLE B GROOVE PLY
8 10‐23196 B210 DOUBLE BANDED BELT
9 201232RD BELT DRIVE GUARD ASSY
10 200997RD PTO SADDLE BRACKET
11 200990RD BD SUPPORT TUBE, OUTER
12 200989RD BD SUPPORT TUBE, INNER
13 200962RD FRAME EXTENSION, RH
14 200961RD FRAME EXTENSION, LH
15 200954RD BD CLAMP MOUNT BRACKET
16 200953RD BD GEARBOX BRKT
17 200938RD GEARBOX ASSEMBLY
18 10‐29676 GEARBOX (W. HEART RED)
19 200928RD GEARBOX MOUNT PLATE
20 200931RD GEARBOX TOP PLATE
21 200930RD BELT DRIVE GUARD, BOTTOM COVER
22 200929RD BD CROSS MEMBER
23 10‐19674 CHAIN COUPLER
24 10‐18185 ASF\0621 RIVET (LARGE FLANGE)
25 10‐18188 2 BUTT HINGE, PLATED
26 200511RD WRX 8 SD CLAMP‐ON BEARING MNT ASSY
27 200510RD WRX 8 SD CLAMP‐ON BEARING MNT
28 10‐18691 WOOD BEARING
29 10‐23250WH FLANGE BEARING HANGER BRACKET
30 10‐18533 15" X 1" DOUBLE B GROOVE PULLEY
31 10‐24076 CHAIN COUPLER GUARD, ASSY
32 10‐24016 FRAME, LWR ARM BOLT PLATE, SMALL
33 10‐24015 FRAME, LWR ARM BOLT PLATE, LARGE
34 10‐24014 SPACER, LWR FRAME
35 10‐24012 BRKT, GB LOWER FRAME CONNECT
36 10‐19655 SHIELD, 15" BD PULLEY
37 10‐19646 BD SLIDING BRACKET
38 10‐19639 BELT GUIDE BRACKET
39 10‐19638 BD BELT GUIDE CHANNEL
40 10‐19460 HALF CLAMP 10716
41 10‐17246 JACKSHAFT ASSM
42 10‐18817 EFH205‐16 BEARING
43 10‐18694 T52MST ZP FLANGE PLATED FINISH
44 10‐19649 JACKSHAFT
45 10‐17229 3‐1/2" X 5" X 1/8" 2 PLY BELT
46 10‐18878 4‐3/4 STRAP
47 10‐19606 KEY, 1/4" X 1‐1/2" SQ 700615
48 10‐17854 BD KEY
49 10‐19119 SLEEVE COUPLER
50 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN



P
TO

‐B
D
 K
IT, W

R
X
 8
‐4
1
 (A

4
6
1
Y
L)1

2
8

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26
27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

5

50

50

50

51

52

53

53

54

54

54

55

55

56

5758

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

77

77

8

9



PTO‐BD KIT, WRX 8‐41 (A461YL)

129

DESCRIPTIONPART NO.ITEM
51 10‐19609 3/8" X 2" U‐BOLT PLTD
52 10‐19610 3/8" X 2‐1/2" U‐BOLT PLTD
53 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
54 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
55 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
56 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
57 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐28656 #10 X 3/4 BOLT PLTD
60 10‐19547 7/16" X 3‐1/2" NC BOLT GR 5 PLTD
61 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
62 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
63 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
64 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
65 10‐17631 5/16" X 2‐1/2" NC BOLT GR 2 PLTD
66 10‐19548 BOLT 7/16" X 8"
67 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
68 10‐19537 1/4" X 1/2" HEX WSHR HEAD GR 5 PLTD
69 10‐19980 5/16" NC NYLON LOCKNUT PLTD
70 10‐18695 62MST ZP FLANGE PLATED FINISH
71 10‐19596 3/8" NC SERRATED FLANGE NUT PLTD
72 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
73 10‐28657 #10 NYLON LOCKNUT PLTD
74 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
75 10‐17402 3/8" NC NYLON LOCKNUT PLTD
76 10‐19605 1/2" LOCK WASHER PLTD
77 10‐19601 3/4" NC NYLON LOCKNUT PLTD



P
TO

‐B
D
 K
IT, W

R
X
 8
‐4
6
 (A

4
6
2
Y
L)1

3
0

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26

27

28

28

28

28

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

4040

40

41

42

42

43
43

44

45

45

46

46

46

46

46

46 4646

47 47

47

4747

47

47

4747

4748

49

49

49

5

50

51

51

52

53

53

54

54

54

55

55

56

57

57

58

58

59

6

60

61

62

62

62

62
62

62

62

63
63

63

63
64

64

65

66

66

7

8

9



PTO‐BD KIT, WRX 8‐46 (A462YL)

131

DESCRIPTIONPART NO.ITEM
1 05‐A462YL WRX08‐46 BD KIT
2 10‐17231 PTO SHIELD ASSM
3 200933YL BD DS GUARD
4 10‐19520 222‐16174   DRIVELINE      (RED)
5 10‐19120 LWR DRIVESHAFT
6 10‐29946 7.7" X 1‐1/4" DOUBLE B GROOVE PLY
7 10‐19119 SLEEVE COUPLER
8 10‐23198 B270 DOUBLE BANDED BELT
9 201232RD BELT DRIVE GUARD ASSY
10 200997RD PTO SADDLE BRACKET
11 200937RD BD SUPPORT TUBE OUTER
12 200935RD BD SUPPORT TUBE
13 200962RD FRAME EXTENSION, RH
14 200961RD FRAME EXTENSION, LH
15 10‐17854 BD KEY
16 200927RD GEARBOX MOUNT
17 200938RD GEARBOX ASSEMBLY
18 10‐29676 GEARBOX (W. HEART RED)
19 200928RD GEARBOX MOUNT PLATE
20 200931RD GEARBOX TOP PLATE
21 200930RD BELT DRIVE GUARD, BOTTOM COVER
22 200929RD BD CROSS MEMBER
23 10‐19674 CHAIN COUPLER
24 10‐18185 ASF\0621 RIVET (LARGE FLANGE)
25 10‐18188 2 BUTT HINGE, PLATED
26 10‐18878 4‐3/4 STRAP
27 10‐19650 W51 JACKSHAFT
28 10‐18694 T52MST ZP FLANGE PLATED FINISH
29 10‐17229 3‐1/2" X 5" X 1/8" 2 PLY BELT
30 10‐18533 15" X 1" DOUBLE B GROOVE PULLEY
31 10‐24076 CHAIN COUPLER GUARD, ASSY
32 10‐24016 FRAME, LWR ARM BOLT PLATE, SMALL
33 10‐24015 FRAME, LWR ARM BOLT PLATE, LARGE
34 10‐24014 SPACER, LWR FRAME
35 10‐24012 BRKT, GB LOWER FRAME CONNECT
36 10‐19655 SHIELD, 15" BD PULLEY
37 200934RD JACKSHAFT MOUNT
38 10‐19639 BELT GUIDE BRACKET
39 10‐19638 BD BELT GUIDE CHANNEL
40 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
41 10‐17247 JACKSHAFT ASSM
42 10‐18817 EFH205‐16 BEARING
43 10‐19606 KEY, 1/4" X 1‐1/2" SQ 700615
44 10‐28833 UBOLTSQ3/8NCX3‐1/16X4X1THD PLTD
45 10‐19605 1/2" LOCK WASHER PLTD
46 10‐17402 3/8" NC NYLON LOCKNUT PLTD
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
50 10‐19596 3/8" NC SERRATED FLANGE NUT PLTD



P
TO

‐B
D
 K
IT, W

R
X
 8
‐4
6
 (A

4
6
2
Y
L)1

3
2

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26

27

28

28

28

28

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

4040

40

41

42

42

43
43

44

45

45

46

46

46

46

46

46 4646

47 47

47

4747

47

47

4747

4748

49

49

49

5

50

51

51

52

53

53

54

54

54

55

55

56

57

57

58

58

59

6

60

61

62

62

62

62
62

62

62

63
63

63

63
64

64

65

66

66

7

8

9



PTO‐BD KIT, WRX 8‐46 (A462YL)

133

DESCRIPTIONPART NO.ITEM
51 10‐19601 3/4" NC NYLON LOCKNUT PLTD
52 200939 3/8" X 3"  X 4‐1/8" U‐BOLT PLTD GR5
53 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
54 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
55 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
56 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
57 10‐19537 1/4" X 1/2" HEX WSHR HEAD GR 5 PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐28656 #10 X 3/4 BOLT PLTD
60 10‐19982 7/16" X 4" NC BOLT GR 5 PLTD
61 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
62 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
63 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
64 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
65 10‐19548 BOLT 7/16" X 8"
66 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD



P
TO

‐B
D
 K
IT, W

R
X
 8
 | 1

0
‐5
1
 (A

4
6
3
Y
L)

1
3
4

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26

27

28

28

28

28

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

4040

40

41

42

42

43
43

44

45

45

46

46

46

46

46

46 4646

47 47

47

4747

47

47

4747

4748

49

49

49

5

50

51

51

52

53

53

54

54

54

55

55

56

57

57

58

58

59

6

60

61

62

62

62

62
62

62

62

63
63

63

63
64

64

65

66

66

7

8

9



PTO‐BD KIT, WRX 8 | 10‐51 (A463YL)

135

DESCRIPTIONPART NO.ITEM
1 05‐A463YL WRX08/10‐51 BD KIT
2 10‐17231 PTO SHIELD ASSM
3 200965YL BD DS GUARD
4 10‐19520 222‐16174   DRIVELINE      (RED)
5 10‐19120 LWR DRIVESHAFT
6 10‐29946 7.7" X 1‐1/4" DOUBLE B GROOVE PLY
7 10‐19119 SLEEVE COUPLER
8 10‐23198 B270 DOUBLE BANDED BELT
9 201232RD BELT DRIVE GUARD ASSY
10 200997RD PTO SADDLE BRACKET
11 200937RD BD SUPPORT TUBE OUTER
12 200935RD BD SUPPORT TUBE
13 200962RD FRAME EXTENSION, RH
14 200961RD FRAME EXTENSION, LH
15 10‐17854 BD KEY
16 200927RD GEARBOX MOUNT
17 200938RD GEARBOX ASSEMBLY
18 10‐29676 GEARBOX (W. HEART RED)
19 200928RD GEARBOX MOUNT PLATE
20 200931RD GEARBOX TOP PLATE
21 200930RD BELT DRIVE GUARD, BOTTOM COVER
22 200929RD BD CROSS MEMBER
23 10‐19674 CHAIN COUPLER
24 10‐18185 ASF\0621 RIVET (LARGE FLANGE)
25 10‐18188 2 BUTT HINGE, PLATED
26 10‐18878 4‐3/4 STRAP
27 10‐19650 W51 JACKSHAFT
28 10‐18694 T52MST ZP FLANGE PLATED FINISH
29 10‐17229 3‐1/2" X 5" X 1/8" 2 PLY BELT
30 10‐18533 15" X 1" DOUBLE B GROOVE PULLEY
31 10‐24076 CHAIN COUPLER GUARD, ASSY
32 10‐24016 FRAME, LWR ARM BOLT PLATE, SMALL
33 10‐24015 FRAME, LWR ARM BOLT PLATE, LARGE
34 10‐24014 SPACER, LWR FRAME
35 10‐24012 BRKT, GB LOWER FRAME CONNECT
36 10‐19655 SHIELD, 15" BD PULLEY
37 200934RD JACKSHAFT MOUNT
38 10‐19639 BELT GUIDE BRACKET
39 10‐19638 BD BELT GUIDE CHANNEL
40 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
41 10‐17247 JACKSHAFT ASSM
42 10‐18817 EFH205‐16 BEARING
43 10‐19606 KEY, 1/4" X 1‐1/2" SQ 700615
44 10‐28833 UBOLTSQ3/8NCX3‐1/16X4X1THD PLTD
45 10‐19605 1/2" LOCK WASHER PLTD
46 10‐17402 3/8" NC NYLON LOCKNUT PLTD
47 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
48 10‐28657 #10 NYLON LOCKNUT PLTD
49 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
50 10‐19596 3/8" NC SERRATED FLANGE NUT PLTD



P
TO

‐B
D
 K
IT, W

R
X
 8
 | 1

0
‐5
1
 (A

4
6
3
Y
L)

1
3
6

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26

27

28

28

28

28

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

4040

40

41

42

42

43
43

44

45

45

46

46

46

46

46

46 4646

47 47

47

4747

47

47

4747

4748

49

49

49

5

50

51

51

52

53

53

54

54

54

55

55

56

57

57

58

58

59

6

60

61

62

62

62

62
62

62

62

63
63

63

63
64

64

65

66

66

7

8

9



PTO‐BD KIT, WRX 8 | 10‐51 (A463YL)

137

DESCRIPTIONPART NO.ITEM
51 10‐19601 3/4" NC NYLON LOCKNUT PLTD
52 200939 3/8" X 3"  X 4‐1/8" U‐BOLT PLTD GR5
53 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
54 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
55 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
56 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
57 10‐19537 1/4" X 1/2" HEX WSHR HEAD GR 5 PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐28656 #10 X 3/4 BOLT PLTD
60 10‐19982 7/16" X 4" NC BOLT GR 5 PLTD
61 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
62 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
63 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
64 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
65 10‐19548 BOLT 7/16" X 8"
66 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD



P
TO

‐B
D
 K
IT, W

R
X
 1
0
‐3
1
 (A

4
7
3
Y
L)1
3
8

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26

27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

40

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

5

50

51

51

52

53

53

54

54

54

55

55

56

57

58

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

8

9



PTO‐BD KIT, WRX 10‐31 (A473YL)

139

DESCRIPTIONPART NO.ITEM
1 05‐A473YL WRX 10‐31 BD KIT
2 10‐17231 PTO SHIELD ASSM
3 200933YL BD DS GUARD, 48‐1/4", YL
4 10‐19520 222‐16174   DRIVELINE      (RED)
5 10‐23247 LOWER DS GUARD 43‐7/8"
6 200999 BD DRIVESHAFT
7 10‐29946 7.7" X 1‐1/4" DOUBLE B GROOVE PLY
8 10‐27953 B160 BELT
9 201232RD BELT DRIVE GUARD ASSY
10 200997RD PTO SADDLE BRACKET
11 200990RD BD SUPPORT TUBE, OUTER
12 200989RD BD SUPPORT TUBE, INNER
13 200962RD FRAME EXTENSION, RH
14 200961RD FRAME EXTENSION, LH
15 200952RD BD CLAMP MOUNT BRACKET
16 200940RD BD GEARBOX BRACKET
17 200938RD GEARBOX ASSEMBLY
18 10‐29676 GEARBOX (W. HEART RED)
19 200928RD GEARBOX MOUNT PLATE
20 200931RD GEARBOX TOP PLATE
21 200930RD BELT DRIVE GUARD, BOTTOM COVER
22 10‐18914 SHORT CROSSMEMBER
23 10‐19674 CHAIN COUPLER
24 10‐18185 ASF\0621 RIVET (LARGE FLANGE)
25 10‐18188 2 BUTT HINGE, PLATED
26 200996RD BEARING BRKT MOUNT ASSY
27 200995RD BEARING BRACKET MOUNT
28 10‐18691 WOOD BEARING
29 10‐23250WH FLANGE BEARING HANGER BRACKET
30 10‐18533 15" X 1" DOUBLE B GROOVE PULLEY
31 10‐24076 CHAIN COUPLER GUARD, ASSY
32 10‐24016 FRAME, LWR ARM BOLT PLATE, SMALL
33 10‐24015 FRAME, LWR ARM BOLT PLATE, LARGE
34 10‐24014 SPACER, LWR FRAME
35 10‐24012 BRKT, GB LOWER FRAME CONNECT
36 10‐19655 SHIELD, 15" BD PULLEY
37 10‐19646 BD SLIDING BRACKET
38 10‐19639 BELT GUIDE BRACKET
39 10‐19638 BD BELT GUIDE CHANNEL
40 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN
41 10‐17246 JACKSHAFT ASSM
42 10‐18817 EFH205‐16 BEARING
43 10‐18694 T52MST ZP FLANGE PLATED FINISH
44 10‐19649 JACKSHAFT
45 10‐17229 3‐1/2" X 5" X 1/8" 2 PLY BELT
46 10‐18878 4‐3/4 STRAP
47 10‐19606 KEY, 1/4" X 1‐1/2" SQ 700615
48 10‐17854 BD KEY
49 10‐19119 SLEEVE COUPLER
50 10‐19609 3/8" X 2" U‐BOLT PLTD



P
TO

‐B
D
 K
IT, W

R
X
 1
0
‐3
1
 (A

4
7
3
Y
L)1
4
0

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26

27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

40

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

5

50

51

51

52

53

53

54

54

54

55

55

56

57

58

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

8

9



PTO‐BD KIT, WRX 10‐31 (A473YL)

141

DESCRIPTIONPART NO.ITEM
51 10‐19601 3/4" NC NYLON LOCKNUT PLTD
52 10‐19610 3/8" X 2‐1/2" U‐BOLT PLTD
53 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
54 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
55 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
56 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
57 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐28656 #10 X 3/4 BOLT PLTD
60 10‐19547 7/16" X 3‐1/2" NC BOLT GR 5 PLTD
61 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
62 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
63 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
64 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
65 10‐17631 5/16" X 2‐1/2" NC BOLT GR 2 PLTD
66 10‐19548 BOLT 7/16" X 8"
67 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
68 10‐19537 1/4" X 1/2" HEX WSHR HEAD GR 5 PLTD
69 10‐19980 5/16" NC NYLON LOCKNUT PLTD
70 10‐18695 62MST ZP FLANGE PLATED FINISH
71 10‐19596 3/8" NC SERRATED FLANGE NUT PLTD
72 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
73 10‐28657 #10 NYLON LOCKNUT PLTD
74 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
75 10‐17402 3/8" NC NYLON LOCKNUT PLTD
76 10‐19605 1/2" LOCK WASHER PLTD



P
TO

‐B
D
 K
IT, W

R
X
 1
0
‐3
6
 (A

4
6
4
Y
L)1
4
2

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26
27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

49
550

50

50

50

50

51

52

53

53

54

54

54

55

55

56

5758

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

77

77

78

8

9



PTO‐BD KIT, WRX 10‐36 (A464YL)

143

DESCRIPTIONPART NO.ITEM
1 05‐A464YL WRX 10‐36 BD KIT
2 10‐17231 PTO SHIELD ASSM
3 200959YL BD DS GUARD, 40‐3/4" YL
4 10‐24328 SD DRIVE SHAFT, SHORT
5 10‐23614 UPPER DS GUARD, 57‐3/4"
6 10‐23231 LOWER DRIVESHAFT
7 10‐29946 7.7" X 1‐1/4" DOUBLE B GROOVE PLY
8 10‐23196 B210 DOUBLE BANDED BELT
9 201232RD BELT DRIVE GUARD ASSY
10 200997RD PTO SADDLE BRACKET
11 200990RD BD SUPPORT TUBE, OUTER
12 200989RD BD SUPPORT TUBE, INNER
13 200962RD FRAME EXTENSION, RH
14 200961RD FRAME EXTENSION, LH
15 200952RD BD CLAMP MOUNT BRACKET
16 200940RD BD GEARBOX BRACKET
17 200938RD GEARBOX ASSEMBLY
18 10‐29676 GEARBOX (W. HEART RED)
19 200928RD GEARBOX MOUNT PLATE
20 200931RD GEARBOX TOP PLATE
21 200930RD BELT DRIVE GUARD, BOTTOM COVER
22 200929RD BD CROSS MEMBER
23 10‐19674 CHAIN COUPLER
24 10‐18185 ASF\0621 RIVET (LARGE FLANGE)
25 10‐18188 2 BUTT HINGE, PLATED
26 10‐24325 CLAMP‐ON BEARING MNT ASSY, 10"
27 10‐24324 CLAMP‐ON BEARING MNT, 10"
28 10‐18691 WOOD BEARING
29 10‐23250WH FLANGE BEARING HANGER BRACKET
30 10‐18533 15" X 1" DOUBLE B GROOVE PULLEY
31 10‐24076 CHAIN COUPLER GUARD, ASSY
32 10‐24016 FRAME, LWR ARM BOLT PLATE, SMALL
33 10‐24015 FRAME, LWR ARM BOLT PLATE, LARGE
34 10‐24014 SPACER, LWR FRAME
35 10‐24012 BRKT, GB LOWER FRAME CONNECT
36 10‐19655 SHIELD, 15" BD PULLEY
37 10‐19646 BD SLIDING BRACKET
38 10‐19639 BELT GUIDE BRACKET
39 10‐19638 BD BELT GUIDE CHANNEL
40 10‐19801 CLAMP, W100 HALF
41 10‐17246 JACKSHAFT ASSM
42 10‐18817 EFH205‐16 BEARING
43 10‐18694 T52MST ZP FLANGE PLATED FINISH
44 10‐19649 JACKSHAFT
45 10‐17229 3‐1/2" X 5" X 1/8" 2 PLY BELT
46 10‐18878 4‐3/4 STRAP
47 10‐19606 KEY, 1/4" X 1‐1/2" SQ 700615
48 10‐17854 BD KEY
49 10‐19119 SLEEVE COUPLER
50 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN



P
TO

‐B
D
 K
IT, W

R
X
 1
0
‐3
6
 (A

4
6
4
Y
L)1
4
4

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26
27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

49
550

50

50

50

50

51

52

53

53

54

54

54

55

55

56

5758

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

77

77

78

8

9



PTO‐BD KIT, WRX 10‐36 (A464YL)

145

DESCRIPTIONPART NO.ITEM
51 10‐19520 222‐16174   DRIVELINE      (RED)
52 10‐19610 3/8" X 2‐1/2" U‐BOLT PLTD
53 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
54 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
55 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
56 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
57 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐28656 #10 X 3/4 BOLT PLTD
60 10‐19547 7/16" X 3‐1/2" NC BOLT GR 5 PLTD
61 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
62 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
63 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
64 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
65 10‐17631 5/16" X 2‐1/2" NC BOLT GR 2 PLTD
66 10‐19548 BOLT 7/16" X 8"
67 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
68 10‐19537 1/4" X 1/2" HEX WSHR HEAD GR 5 PLTD
69 10‐19980 5/16" NC NYLON LOCKNUT PLTD
70 10‐18695 62MST ZP FLANGE PLATED FINISH
71 10‐19596 3/8" NC SERRATED FLANGE NUT PLTD
72 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
73 10‐28657 #10 NYLON LOCKNUT PLTD
74 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
75 10‐17402 3/8" NC NYLON LOCKNUT PLTD
76 10‐19605 1/2" LOCK WASHER PLTD
77 10‐19601 3/4" NC NYLON LOCKNUT PLTD
78 10‐19609 3/8" X 2" U‐BOLT PLTD



P
TO

‐B
D
 K
IT, W

R
X
 1
0
‐4
1
 (A

4
6
5
Y
L)1
4
6

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26
27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

5

50

50

50

51

52

53

53

54

54

54

55

55

56

5758

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

77

77

8

9



PTO‐BD KIT, WRX 10‐41 (A465YL)

147

DESCRIPTIONPART NO.ITEM
1 05‐A465YL WRX 10‐41 BD KIT
2 10‐17231 PTO SHIELD ASSM
3 10‐23248 LOWER DS GUARD 20‐7/8"
4 200980 BD DRIVESHAFT
5 10‐23247 LOWER DS GUARD 43‐7/8"
6 10‐19520 222‐16174   DRIVELINE      (RED)
7 10‐29946 7.7" X 1‐1/4" DOUBLE B GROOVE PLY
8 10‐23196 B210 DOUBLE BANDED BELT
9 201232RD BELT DRIVE GUARD ASSY
10 200997RD PTO SADDLE BRACKET
11 200990RD BD SUPPORT TUBE, OUTER
12 200989RD BD SUPPORT TUBE, INNER
13 200962RD FRAME EXTENSION, RH
14 200961RD FRAME EXTENSION, LH
15 200952RD BD CLAMP MOUNT BRACKET
16 200940RD BD GEARBOX BRACKET
17 200938RD GEARBOX ASSEMBLY
18 10‐29676 GEARBOX (W. HEART RED)
19 200928RD GEARBOX MOUNT PLATE
20 200931RD GEARBOX TOP PLATE
21 200930RD BELT DRIVE GUARD, BOTTOM COVER
22 200929RD BD CROSS MEMBER
23 10‐19674 CHAIN COUPLER
24 10‐18185 ASF\0621 RIVET (LARGE FLANGE)
25 10‐18188 2 BUTT HINGE, PLATED
26 10‐24325 CLAMP‐ON BEARING MNT ASSY, 10"
27 10‐24324 CLAMP‐ON BEARING MNT, 10"
28 10‐18691 WOOD BEARING
29 10‐23250WH FLANGE BEARING HANGER BRACKET
30 10‐18533 15" X 1" DOUBLE B GROOVE PULLEY
31 10‐24076 CHAIN COUPLER GUARD, ASSY
32 10‐24016 FRAME, LWR ARM BOLT PLATE, SMALL
33 10‐24015 FRAME, LWR ARM BOLT PLATE, LARGE
34 10‐24014 SPACER, LWR FRAME
35 10‐24012 BRKT, GB LOWER FRAME CONNECT
36 10‐19655 SHIELD, 15" BD PULLEY
37 10‐19646 BD SLIDING BRACKET
38 10‐19639 BELT GUIDE BRACKET
39 10‐19638 BD BELT GUIDE CHANNEL
40 10‐19801 CLAMP, W100 HALF
41 10‐17246 JACKSHAFT ASSM
42 10‐18817 EFH205‐16 BEARING
43 10‐18694 T52MST ZP FLANGE PLATED FINISH
44 10‐19649 JACKSHAFT
45 10‐17229 3‐1/2" X 5" X 1/8" 2 PLY BELT
46 10‐18878 4‐3/4 STRAP
47 10‐19606 KEY, 1/4" X 1‐1/2" SQ 700615
48 10‐17854 BD KEY
49 10‐19119 SLEEVE COUPLER
50 10‐19224 1/4" X 1" WOODRUFF KEY PLAIN



P
TO

‐B
D
 K
IT, W

R
X
 1
0
‐4
1
 (A

4
6
5
Y
L)1
4
8

1

10

11

12

13

14

15

16

17
18

19

2

20

21

22
23

24

25

26
27

28

29

29

3

30

31

32

32

33

33

34

35

35

36

37

38
39

4

40

41

42

42

43

43

43

43

44

45
46

47
47

48

49

5

50

50

50

51

52

53

53

54

54

54

55

55

56

5758

58

59

6

60

61
62

62

62

62

62

62

62

62

63
63

63

63

64

64

64

65

66

67

67

68

68

69

7

70

70

71

71

72

72

72

73

74

74 74

74

74

74

74

74

74
74

7474

74

75

75

75

75

75

75 7575

76

76

77

77

8

9



PTO‐BD KIT, WRX 10‐41 (A465YL)

149

DESCRIPTIONPART NO.ITEM
51 10‐19609 3/8" X 2" U‐BOLT PLTD
52 10‐19610 3/8" X 2‐1/2" U‐BOLT PLTD
53 10‐19592 3/4" X 2" NC BOLT GR 8 PLTD
54 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
55 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
56 10‐19541 3/8" X 2‐3/4" NC BOLT GR 2 PLTD
57 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
58 9900694 3/8" X 1‐1/2" UNC HEX BOLT GR5 PLT
59 10‐28656 #10 X 3/4 BOLT PLTD
60 10‐19547 7/16" X 3‐1/2" NC BOLT GR 5 PLTD
61 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
62 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
63 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
64 10‐18698 7/16" X 1‐1/4" NC BOLT GR 8 PLTD
65 10‐17631 5/16" X 2‐1/2" NC BOLT GR 2 PLTD
66 10‐19548 BOLT 7/16" X 8"
67 10‐19594 1/4" NC SERRATED FLANGE NUT PLTD
68 10‐19537 1/4" X 1/2" HEX WSHR HEAD GR 5 PLTD
69 10‐19980 5/16" NC NYLON LOCKNUT PLTD
70 10‐18695 62MST ZP FLANGE PLATED FINISH
71 10‐19596 3/8" NC SERRATED FLANGE NUT PLTD
72 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
73 10‐28657 #10 NYLON LOCKNUT PLTD
74 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
75 10‐17402 3/8" NC NYLON LOCKNUT PLTD
76 10‐19605 1/2" LOCK WASHER PLTD
77 10‐19601 3/4" NC NYLON LOCKNUT PLTD



H
Y
D
R
A
U
LIC

 D
R
IV
E K

IT, W
R
X
 8
‐3
1
 | 3

6
 | 4

1
 (A

4
2
8
)

1
5
0

1

10

11

12

13

14

15
16

17

18
18

18
19

2

2

20

21

21

21

22

22

23

3

3

4

5

6

7

8

9



HYDRAULIC DRIVE KIT, WRX 8‐31 | 36 | 41 (A428)

151

DESCRIPTIONPART NO.ITEM
1 05‐A428 WRX 8‐31/36/41 HYD KIT
2 10‐17695 HOSE CLIP HALF CLAMP
3 200515RD WEIGHTED HALF CLAMP, 8"
4 10‐24337 HYD MOTOR MOUNT ASSY
5 10‐24336 HYD MOTOR MOUNT
6 10‐18066 HYDRAULIC MOTOR
7 10‐18068 COUPLER
8 10‐24076 CHAIN COUPLER GUARD, ASSY
9 10‐28246 1/2" X 165" HYDRAULIC HOSE
10 10‐18185 LARGE FLANGE RIVET
11 10‐18188 2 BUTT HINGE, PLATED
12 10‐20104 STEEL ELBOW 10MORB X 1/2 NSPM
13 10‐28478 STEEL ELBOW 1/2 MNPT X 1/2 FNPSM
14 9900204 FTG,STL,10MORB X 1/2NSPM
15 9900047 PIONEER COUPLER
16 10‐19224 1/4" x 1" WOODRUFF KEY
17 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
18 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
19 10‐19974 1/2" X 1‐3/4" NC BOLT GR 8 PLTD
20 10‐28656 #10 X 3/4 BOLT PLTD
21 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
22 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
23 10‐28657 #10 NYLON LOCKNUT PLTD



H
Y
D
R
A
U
LIC

 D
R
IV
E K

IT, W
R
X
 1
0
‐3
1
 | 3

6
 | 4

1
 (A

4
2
2
)

1
5
2

1

10

11

12

13

14
15

16

17

18
18

18
19

2

2

20

21

21

21

22

22

23

3

3

4

5

6

7

8

9



HYDRAULIC DRIVE KIT, WRX 10‐31 | 36 | 41 (A422)

153

DESCRIPTIONPART NO.ITEM
1 05‐A422 WRX100‐31/36/41 HYD KIT
2 10‐17696 HOSE CLIP HALF CLAMP
3 10‐24410 WEIGHTED HALF CLAMP, 10"
4 10‐24337 HYD MOTOR MOUNT ASSY
5 10‐24336 HYD MOTOR MOUNT
6 10‐18066 HYDRAULIC MOTOR
7 10‐18068 COUPLER
8 10‐24076 CHAIN COUPLER GUARD, ASSY
9 10‐28246 1/2" X 165" HYDRAULIC HOSE
10 10‐18185 LARGE FLANGE RIVET
11 10‐18188 2 BUTT HINGE, PLATED
12 10‐20104 STEEL ELBOW 10MORB X 1/2 NSPM
13 10‐28478 STEEL ELBOW 1/2 MNPT X 1/2 FNPSM
14 9900204 FTG,STL,10MORB X 1/2NSPM
15 9900047 PIONEER COUPLER
16 10‐19224 1/4" x 1" WOODRUFF KEY
17 10‐19231 1/2" X 1" NC BOLT GR 5 PLTD
18 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
19 10‐19974 1/2" X 1‐3/4" NC BOLT GR 8 PLTD
20 10‐28656 #10 X 3/4 BOLT PLTD
21 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
22 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
23 10‐28657 #10 NYLON LOCKNUT PLTD



SP
EED

 R
ED

U
C
ER

 K
IT (A

4
4
3
)

1
5
4

1

10

10

11

12

12

12

12

12

1314

15

16

17

18

19

2

20

20

21

21

22

23

24

25

25

26

26

27

28

28

29

29
3

30

31

32

32

33

33

34

3435

36

36
36

37

37

4

5

6

7 8

9



SPEED REDUCER KIT (A443)

155

DESCRIPTIONPART NO.ITEM
1 05‐A443 WRX SPEED REDUCER KIT
2 200699RD ASSY, REDUCER TOWER (WRX)
3 10‐19935 B67 BELT
4 10‐19933 15" X 1‐1/4" TRIPLE B GROOVE PULLEY
5 10‐17622 6.5" X 1.25" TRIPLE B GROOVE PULLEY
6 200704RD REDUCER FIXED SHIELD MNT
7 200705RD REDUCER SHIELD MOUNT (WRX)
8 10‐28047 TRIPLE GUARD BACKPLATE
9 10‐28053 TRIPLE PULLEY GUARD ASSM
10 10‐18188 2 BUTT HINGE, PLATED
11 10‐18190 7720086 (CH‐4000)  LATCH
12 10‐18185 ASF\0621 RIVET (LARGE FLANGE)
13 10‐28048 LARGE PLASTIC GUARD ONLY
14 10‐23026 CLEVIS PIN 5/8 X 2 C.ZINC PLTD
15 200891RD PLT, SHIELD PIVOT MOUNT
16 200703 REDUCER JACKSHAFT
17 200702RD REDUCER TENSION TABLE
18 200701PL REDUCER TENSION ROD
19 200700RD REDUCER TOWER
20 10‐19538 5/16" X 3/4" NC BOLT GR 2 PLTD
21 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
22 10‐19588 1/2" X 1‐1/4" NC BOLT GR 5 PLTD
23 10‐19540 3/8" X 3/4" NC BOLT GR 5 PLTD
24 10‐18955 3/8" X 1" NC BOLT GR 5 PLTD
25 10‐18853 EFH206‐20 BEARING
26 10‐18695 62MST ZP FLANGE PLATED FINISH
27 10‐18156 COTTER PIN 3/32 X 1 C.ZINC PLTD
28 10‐12623 COLLAR, LOCK 1‐1/4" ECL
29 10‐19966 5/8" FLAT WASHER PLTD
30 10‐27336 5/16" FLAT WASHER PLTD
31 10‐22137 1‐1/16 X 17/32 X 3/32 WASHER PLATED
32 10‐19864 5/8" NC HEX NUT PLTD
33 10‐19595 5/16" NC SERRATED FLANGE NUT PLTD
34 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
35 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
36 10‐19596 3/8" SERRATED FLANGE NUT
37 10‐19606 1/4" X 1‐1/2" SQUARE KEY



C
A
STER

 W
H
EEL K

IT (A
4
5
6
)

1
5
6

1

2

2

3

3

4

5

5

6

6

7

7



CASTER WHEEL KIT (A456)

157

DESCRIPTIONPART NO.ITEM
1 05‐A456 WRX STEEL CASTER WHEEL KIT
2 200923RD CASTOR WHEEL ASSEMBLY
3 200924 6X2 STEEL SWIVEL CASTER WHEEL
4 200922RD HUB CASTER WHEEL
5 10‐19599 1/2" NC NYLON LOCKNUT GR 2 PLTD
6 10‐19589 1/2" X 1‐1/2" NC BOLT GR 8 PLTD
7 10‐17401 1/2" FLAT WASHER PLTD



3
 ft EX

TEN
SIO

N
 K
IT, W

R
X
1
0
 (A

4
4
2
Y
L)

1
5
8

1

2

3

4

5

6

6

7

88

8

8

9



3 ft EXTENSION KIT, WRX10 (A442YL)

159

DESCRIPTIONPART NO.ITEM
1 05‐A442YL 3' EXTENSION, SQ SHAFT
2 200382 FLT, UNDERFLOOR EXT 3'
3 10‐27689 3' EXT. TUBE ONLY
4 10‐21690 FLIGHT CONNECTING SHAFT
5 10‐19546 7/16" X 3" NC BOLT GR 5 PLTD
6 10‐19542 7/16" X 1" NC BOLT GR 5 PLTD
7 10‐18699 3/8" X 2‐1/2" NC BOLT GR 5 PLTD
8 10‐19598 7/16" NC NYLON LOCKNUT GR 2 PLTD
9 10‐17402 3/8" NC NYLON LOCKNUT PLTD



G
EA

R
B
O
X
 (2

9
6
7
6
)

1
6
0

1

10
11

12

12

13

13

13

14

14

14

15

16

17

17

18

19

2

20

3

45

6

6

66

7

7

8

9



GEARBOX (29676)

161

DESCRIPTIONPART NO.ITEM
1 10‐29676 GEARBOX
2 10‐17173 HOUSING
3 10‐18423 GEARBOX CAP
4 10‐17177 GEARBOX COVER/STAMPING
5 10‐18963 GEARBOX EXPANSION PLUG
6 10‐19265 CONE BEARING
6 10‐19266 CUP
7 10‐18428 GEARBOX GEAR
8 10‐20429 GEARBOX SHAFT
9 10‐17176 GEARBOX SHAFT
10 10‐18427 SEAL
11 10‐18403 GEARBOX SEAL
12 10‐18425 SQUARE KEY, 1/4" X 1‐1/8"
13 10‐18405 GEARBOX SNAP RING
14 10‐18426 GEARBOX SPACER
15 10‐18553 GASKET, GEARBOX SHIM
16 10‐19955 3/8" X 1" NC BOLT GR 5 BLACK
17 10‐18393 1/4 SOLID GEARBOX PLUG
18 10‐27701 O‐RING, 105 x 3.1MM
19 10‐18962 GEARBOX SNAP RING
20 10‐18411 GEARBOX SHIM



DESCRIPTIONPART NO.ITEM

162

PTO SHAFT (19806)

1 10‐19806 PTO SHAFT, YELLOW END (60")

6 8 4 9 5 8 7

2 3

1

2 10‐18601 YELLOW TRAC END PTO SHAFT
3 10‐18599 YELLOW IMP END PTO SHAFT
4 10‐18605 60 OUTER SHIELD
5 10‐18603 60 INNER SHIELD
6 10‐18477 14R TRACTOR YOKE
7 10‐18480 14R 1‐1/4 BORE IMP YOKE
8 10‐18459 14R CROSS KIT
9 10‐18593 PTO ROLL PIN



Printed in Canada
© Ag Growth International Inc. 2020
email: sales@grainaugers.com
website: www.grainaugers.com

Fax: (866) 768‐4852
Phone: (866) 467‐7207 (Canada & USA) or (204) 746–2396
Rosenort, Manitoba, R0G 1W0 Canada
P.O. Box 39


